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Ablation, radiofrequency

20982

CODE CPT DESCRIPTION

NOTES

 20982  Ablation therapy for reduction or eradication of 
1 or more bone tumors (e.g., metastasis) including 
adjacent soft tissue when involved by tumor 
extension, percutaneous, including imaging 
guidance when performed; radiofrequency

CPT Assistant: Jul 15: 8, Sep 15:12  
CPT Changes: An Insider’s View 2004, 2015, 2017

+ = Add-on code

page 1 of 85 

• Code 20982 includes radiofrequency ablation only and is
not used for other methods.

• All forms of imaging guidance are integral and not
coded separately (e.g., ultrasound, fluoroscopy, CT, MRI).

• Ablation of adjacent soft tissue is included when tumor
extension is incorporated into the margins, and is not
coded separately.

• Code 20982 is assigned once, regardless of the number
of spinal levels at which ablation is performed.

© 2024 Medtronic



Allograft for spine surgery

+20930, +20931

CODE CPT DESCRIPTION

NOTES

 +20930  Allograft, morselized, or placement of
osteopromotive material, for spine surgery only 
(list separately in addition to code for primary 
procedure)

 +20931  Allograft, structural, for spine surgery only
(list separately in addition to code for primary 
procedure)

CPT Assistant: Feb 96:6, Mar 96:4, Sep 97:8, Nov 99:10,  
Feb 02:6, Jan 04:27, Feb 05:15, Dec 07:1, Feb 08:8, Nov 
10:8, Jul 11:18, Sep 11:12, Dec 11:15, Apr 12:14, June 
12:11, Jul 13:3, Jul 18:14

CPT Changes: An Insider’s View, 2008, 2011

+ = Add-on code
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• Bone graft codes (20930-20938) should be used only to
report grafts for spinal surgery.

• For +20930, the allograft is prepared as cancellous
chips (morselized).

• For +20931, the allograft is prepared in a bicortical or
tricortical shape for structural use.

• Use in conjunction with 22319, 22532, 22533, 22548-
22558, 22590-22612, 22630, 22633, 22634, 22800-
22812

• Per MUE policy, codes 20930-20938 should be reported
once per operative session, regardless of the number of
vertebral levels fused.

• For needle aspiration of bone marrow for the purpose of
bone grafting, see 38220.

• As status B, payment for code +20930 is always bundled
into payment for the primary code for Medicare.

© 2024 Medtronic



Arthrodesis
(anterior for spinal deformity)

22808, 22810, 22812

CODE CPT DESCRIPTION

NOTES

22808  Arthrodesis, anterior, for spinal deformity, with or 
without cast; 2 to 3 vertebral segments

22810  Arthrodesis, posterior, for spinal deformity, with or 
without cast; 4 to 7 vertebral segments

22812  Arthrodesis, posterior, for spinal deformity, with or 
without cast;8 or more vertebral segments

CPT Assistant: Mar 96:10, Sep 97:8, Feb 02:4.

Apr 12:16, Jul 13.3. Sep 17:14

page 3 of 85 

• A vertebral segment describes the basic constituent
part into which the spine may be divided. It represents
a single complete vertebral bone with its associated
articular processes and laminae.

• Only one arthrodesis code is used per operative
session for spinal deformity. 22800-22812 identifies
arthrodesis for spinal deformities by the approach used
(e.g., posterior, anterior).

• The spinal deformity may be congenital (e.g., scoliosis),
or acquired due to a disease or other process (e.g.,
kyphosis, degenerative scoliosis in an adult).

• These codes should not be used to report fusion
for spinal deformity due to fracture or previous
arthrodesis.

• If spinal instrumentation is performed, it is listed
separately in addition to the code for the arthrodesis;
see 22840-22855, 22859.

• For bone graft for spinal procedures, see 20930-20939.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

+ = Add-on code

© 2024 Medtronic



Arthrodesis
(anterior interbody technique)

22554, 22556, 22558, +22585

CODE CPT DESCRIPTION

NOTES

 22554  Arthrodesis, anterior interbody technique, 
including minimal discectomy to prepare 
interspace (other than for decompression), cervical 
below C2

 22556 Thoracic

 22558 Lumbar

 +22585  Each additional interspace (list separately in
addition to code for primary procedure)

CPT Assistant. Spring 93:36, Feb 96:6, Mar 96:6, Jul 96:7, 
Sep 97:8, Sep 00:10, Jan 01:12, Feb 02:4, Apr 08:11,  
Oct 09:9, Apr 12:16, Jul 13:3. Mar 15:9

CPT Changes: An Insider’s View, 2011
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• Code 22558 is used to report ALIF, DLIF, and XLIF
procedures.

• Interspace is the non-bony compartment between two
adjacent vertebral bodies which contains the
intervertebral disc, and includes the nucleus pulposus,
annulus ibrosus, and two cartilaginous end plates.

• Arthrodesis may be performed alone or with other
procedures. When performed with other procedures, it
is appropriate to append modi ier 51.

• Do not report 22554 or +22585 with 63075 or 63076
even if performed by separate physicians.

• If anterior cervical discectomy and interbody fusion are
performed at the same level during the same operative
session; report code 22551.

• If spinal instrumentation is performed, it is listed
separately in addition to the code for the arthrodesis;
see 22840-22855, 22859.

• For bone graft for spinal procedures, see 20930-20938.

• When two surgeons work together as primary surgeons,
append modi ier 62 to the procedure code and any
associated add-on codes.

• For arthrodesis using pre-sacral interbody technique,
see 22586, 0309T.

• +22585 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (22554-22558). Do not use modi ier 51
with this code.

+ = Add-on code

© 2024 Medtronic



Arthrodesis
(anterior transoral or 
extraoral technique)
22548

CODE CPT DESCRIPTION

NOTES

22548  Arthrodesis, anterior transoral or extraoral 
technique, clivus-C1-C2 (atlas-axis), with or without 
excision of odontoid process

CPT Assistant: Spring 93:36, Feb 96:7, Sep 97:8, Sep 00:10, 
Feb 02:4, Apr 12:16, Jul 13:3
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• This code represents any anterior approach for fusion
of C1-C2.

• If spinal instrumentation is performed, it is listed
separately in addition to the code for arthrodesis; see
22840-22855, 22859.

• For bone graft for spinal procedures, see 20930-20938.

• When two surgeons work together as primary
surgeons, append modifier –62 to the procedure code
and any associated add-on codes

+ = Add-on code
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Arthrodesis
(cervical including discectomy)

22551, +22534

CODE CPT DESCRIPTION

NOTES

 22551  Arthrodesis, anterior interbody, including disc 
space preparation, discectomy, osteophytectomy 
and decompression of spinal cord and/or nerve 
roots; cervical below C2.

 +22552  Cervical below C2, each additional interspace
(list separately in addition to code for separate 
procedure)

CPT Assistant: Apr 12:16, Jul 13:3, Jan 15:13, May 16:13

CPT Changes: An Insider’s View, 2011

+ = Add-on code
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• These codes represent combined anterior cervical
discectomy and interbody fusion (ACDF) at the same
level.

• If anterior cervical discectomy is performed without
interbody fusion; see 63075 and 63076.

• If anterior cervical interbody fusion is performed
without discectomy; see 22554 and 22585.

• Do not report 22554 in conjunction with 63075, even
if performed by separate providers. To report anterior
cervical discectomy and interbody fusion at the same
level during the same session, use 22551.

• If spinal instrumentation is performed, it is listed
separately in addition to the code for the arthrodesis;
see 22840-22855,22859.

•

•

For bone graft for spinal procedures, see 20930-20939.

.+22552is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the 
primary code (22551).

• Fluoroscopy is integral to spinal surgery and is not
reported separately with these codes.

© 2024 Medtronic



Arthrodesis
(Lateral extracavitary technique)
22532, 22533, +22534

CODE CPT DESCRIPTION

NOTES

 22532  Arthrodesis, lateral extracavitary technique, 
including minimal discectomy to prepare 
interspace (other than for decompression); 
thoracic

 22533 Lumbar

+22534  Thoracic or lumbar, each additional vertebral
segment (list separately in addition to code for 
primary procedure)

CPT Changes: An Insider’s View 2004 CPT Assistant: Apr 
12:16, Jul 13:3

+ = Add-on code
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• The lateral extracavitary approach requires performance
of resection of the ribs, pleura, and peritoneum,
dissection of spinal/paraspinal tissues to access the 
vertebral bodies/discs.

• Per NCCI policy, if the procedure is performed on
multiple contiguous levels, only one primary code (22532
or 22533) may be reported and add-on code +22534 is
reported for all additional levels.

• Per NCCI policy, if the procedure is performed on non-
contiguous levels in different regions of the spine, one
primary code may be reported for each region.

• To report the DLIF or XLIF procedure, see code 22558.

• +22534 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (22532, 22533). Do not use modifier 51
with this code.

© 2024 Medtronic



Arthrodesis
(posterior for spinal deformity)

22800, 22802, 22804

CODE CPT DESCRIPTION

NOTES

 22800  Arthrodesis, posterior, for spinal deformity, with or 
without cast; up to 6 vertebral segments

 22802  Arthrodesis, posterior, for spinal deformity, with or 
without cast; 7 to 12 vertebral segments

22804  Arthrodesis, posterior, for spinal deformity, with or 
without cast: or more vertebral segments

CPT Assistant: Mar 96:10, Apr 12:16, Jul 13:3.

Sep 17:14, Jul 18:14

+ = Add-on code
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• A vertebral segment describes the basic constituent
part into which the spine may be divided. It represents
a single complete vertebral bone with its associated
articular processes and laminae.

• Only one arthrodesis code is used per operative
session for spinal deformity. 22800-22812 identifies
arthrodesis for spinal deformities by the approach used
(e.g., posterior, anterior).

• The spinal deformity may be congenital (e.g., scoliosis),
or acquired due to a disease or other process (e.g.,
kyphosis, degenerative scoliosis in an adult).

• These codes should not be used to report fusion
for spinal deformity due to fracture or previous
arthrodesis.

• If spinal instrumentation is performed, it is listed
separately in addition to the code for the arthrodesis;
see 22840-22855, 22859.

• For bone graft for spinal procedures, see 20930-
20939.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

© 2024 Medtronic



Arthrodesis
Posterior interbody technique
22630, +22632 

CODE CPT DESCRIPTION

NOTES

22630   Arthrodesis, posterior interbody technique, 
including laminectomy and/or discectomy to 
prepare interspace (other than for decompression), 
single interspace; lumbar

+22632   Each additional interspace (list separately in
addition to code for primary procedure) 

CPT Assistant: Spring 93:36, Feb 96:6, Sep 97:8, Nov 99:11, 
Dec 99:2, Jan 01:12, Oct 09:9, Nov 11:10, Dec 11:14, Jan 
12:3, Apr 12:16, Jun 12:11, Jul 13:3 

CPT Changes: An Insider’s View 2012   

+ = Add-on code
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• Codes 22630 and +22632 are used to report PLIF and
TLIF procedures.

• Interspace is the non-bony compartment between
two adjacent vertebral bodies which contains the
intervertebral disc, comprised of the nucleus pulposus,
annulus fibrosus, and two cartilaginous end plates.

• Arthrodesis may be performed alone or with other
procedures. When performed with other procedures,
it is appropriate to append modifier –51.

• If spinal instrumentation is performed, it is listed
separately in addition to the code for the arthrodesis;
see 22840-22855, 22859.

• Per NCCI policy, codes 63030, 63042, and 63047
for laminectomy, decompression, and discectomy
cannot be coded separately with 22630 at the same
interspace.

• For bone graft for spinal procedures, see
+20930,+20938.

• When two surgeons work together as primary
surgeons, append modifier –62 to the procedure code
and any associated add-on codes.

• Use 22632 in conjunction with 22612, 22630, or 22633
when performed at a different level. When performing
a posterior interbody fusion arthrodesis at an additional
level, use 22632. When performing a posterior or
posterolateral technique for arthrodesis at an additional
level, use 22614. When performing a combined
posterior or posterolateral technique with posterior
interbody arthrodesis at an additional level, use 22634.

• +22632 is an “Add-on” code, which is never used as a stand-
alone code. Code separately, in addition to the primary
code (22630). Do not use modifier 51 with this code.

© 2024 Medtronic



Arthrodesis
(posterior or posterolateral technique)

22600, 22610, 22612, +22614

CODE CPT DESCRIPTION

NOTES

22600  Arthrodesis, posterior or posterolateral technique, 
single level; cervical below C2 segment 

22610  Arthrodesis, posterior or posterolateral technique, 
single level; thoracic (with lateral transverse 
technique, when performed)

22612  Arthrodesis, posterior or posterolateral technique, 
single level; lumbar (with lateral transverse 
technique, when performed)

 +22614  Each additional vertebral segment (list separately
in addition to code for primary procedure)

CPT Assistant: Spring 93:36; Feb 96:6; Mar 96:7; Sep 97:8. 
11: Apr 08:11; Jul 08:7; Oct 09:9; Nov 10:8; Dec 11:14,  
Jan 12:3: Apr 12:16; Jun 12:10, 11; Jul 13:3: Dec 13:14

CPT Changes: An Insider’s View, 2012

+ = Add-on code
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• A vertebral segment describes the basic constituent
part into which the spine may be divided. It represents
a single complete vertebral bone with its associated
articular processes and laminae.

• Arthrodesis may be performed alone or with other
procedures. When performed with other procedures, it
is appropriate to append modifier 51.

• If spinal instrumentation is performed, it is listed
separately in addition to the code for the arthrodesis;
see 22840-22855, 22859.

• For intervertebral disc excision by laminotomy or
laminectomy, see 63020-63042.

• For bone graft for spinal procedure, see 20930-20939.

• When two surgeons work together as primary
surgeons, append modifier -62 to the procedure code
and any associated add-on codes.

• Use +22614 in conjunction with 22600, 22610, 22612,
22630, or 22633 when performed at a different level.
When performing a posterior or posterolateral
technique for fusion/arthrodesis at an additional level,
use 22614. When performing a posterior interbody
fusion arthrodesis at an additional level, use 22632.
When performing a combined posterior or
posterolateral technique with posterior interbody
arthrodesis at an additional level, use 22634.

• For facet joint fusion or for placement of a posterior
intrafacet implant, see 0219T-0222T.

• +22614 is an “add-on” code, which is never used as a
stand-alone code. Code separately, in addition to the
primary code. Do not use modifier 51 with this code.

© 2024 Medtronic



Arthrodesis
(posterior technique occiput-c2)

22590, 22595

CODE CPT DESCRIPTION

NOTES

 22590  Arthrodesis, posterior technique, craniocervical 
(occiput-C2)

22595 Arthrodesis, posterior technique, atlas-axis (C1-C2)

CPT Assistant: Spring 93:36; Sep 97:8; Apr 12:2.16; Jul 13:3

+ = Add-on code
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• These codes represent any posterior approach for
fusion of the occiput-C2 and of C1-C2.

• If spinal instrumentation is performed, it is reported
separately in addition to the code for the arthrodesis;
see 22840-22855, 22859.

• For intervertebral disc excision by laminotomy or
laminectomy, see 63020-63042.

• For bone graft for spinal procedures, see 20930-20939.

• When two surgeons work together as primary
surgeons, append modifier -62 to the procedure code
and any associated add-on codes.

© 2024 Medtronic



Arthrodesis
(posterolateral and posterior 
interbody technique)
22633, +22634

CODE CPT DESCRIPTION

NOTES

22633  Arthrodesis, combined posterior or posterolateral 
technique, with posterior interbody technique 
including laminectomy and/or discectomy 
sufficient to prepare interspace (other than for 
decompression), single interspace and segment; 
lumbar +22634 each additional interspace and 
segment (list separately in addition to code for 
primary procedure)

CPT Assistant: Dec 11:4, Jan 12:3, Jun 12:10; Jul 13:3. 
Oct 16:11, May 18:9

CPT Changes: An Insider’s View, 2012

+ = Add-on code
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• Codes 22633 and+ 22634 are used to report single
incision 360° spinal fusion at the same level.

• Do not report with 22612 or 22630 at the same level.

• Per NCCI policy, codes 63030, 63042, and 63047
for laminectomy, decompression, and discectomy
cannot be coded separately with 22633 at the same
interspace.

• If spinal instrumentation is performed, it is listed
separately in addition to the code for the arthrodesis;
see 22840-22855, 22859.

• For bone graft for spinal procedures, see 20930-20939.

• + 22634 is an “add-on” code, which is never used as a
stand-alone code. Code separately, in addition to the
primary code (22633). Do not use modifier 51 with this
code.

+22634 each additional interspace and segment (list
separately in addition to code for primary 
procedure

 

© 2024 Medtronic



Arthrodesis
(pre-sacral technique)
22586

CODE CPT DESCRIPTION

NOTES

22586  Arthrodesis, presacral interbody technique, 
including disc space preparation, discectomy, with 
posterior instrumentation, with image guidance, 
includes bone graft when performed, lumbar, L5-
S1 interspace. (List separately in addition to code 
for primary procedure.)

CPT Changes: An Insider’s View, 2009, 2013, 2019

+ = Add-on code
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• These codes are used to report the AxiaLIF®
procedure.

• Code 22856 is assigned when the AxiaLIF® is
performed with posterior instrumentation (e.g., pedicle
screws and rods, facet screws) at L5-S1.

• For the AxiaLIF® procedure performed at L4-L5, use
unlisted code 22899.

• Codes 0195T & +0196T have been deleted, in
accordance with CPT guidelines for archiving
Category III codes. Report code 22899 (Unlisted
procedure, spine) if arthrodesis (pre-sacral interbody
technique, disc-space preparation, discectomy, without
instrumentation, with image guidance, includes bone
graft [when performed]) is performed.

• Do not report code 22856 in conjunction with 20930-
20939, 22840, 22848, 72275, 77002, 77003, 77011,
77012.

© 2024 Medtronic



Arthrodesis, 
Sacroiliac joint
27278, 27279, 27280

CODE CPT DESCRIPTION

27279  Arthrodesis, sacroiliac joint, percutaneous or 
minimally invasive (indirect visualization), with 
image guidance, includes obtaining bone graft 
when performed, and placement of transfixing 
device

27280  Arthrodesis, open, sacroiliac joint, including 
obtaining bone graft, including instrumentation 
when performed

NOTES

CPT Assistant: Sep 13:19, Mar 14:4 CPT 

Changes: An Insider’s View, 2015

CPT Changes: An Insider's View 2024

+ = Add-on code
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• Code 27278 is assigned for percutaneous approaches,
without placement of a transfixation device.

• Code 27279 is assigned for percutaneous or other
minimally invasive approaches using indirect
visualization, while code 27280 is assigned for the open
approach.

• Obtaining bone graft is included in these codes.

• Image guidance is included in all codes and not
reported separately.

• All codes are intended to be unilateral. For a bilateral
procedure, append modifier 50.

27278  Arthrodesis, sacroiliac joint, percutaneous, 
with image guidance, includes obtaining bone 
graft when performed, without placement of 
transfixing device

© 2024 Medtronic



Aspiration, percutaneous

62267

CODE CPT DESCRIPTION

NOTES

62267  Percutaneous aspiration within the nucleus 
pulposus, intervertebral disc, or paravertebral 
tissue for diagnostic purposes

CPT Assistant: Nov 10:3, Jan 11:8, Jul 12:3

CPT Changes: An Insider’s View, 2009

+ = Add-on code
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• This procedure is typically performed when an
infection is present.

• Code 62267 may be reported for percutaneous needle
biopsy of the nucleus pulposus, intervertebral disc, or
paravertebral tissue.

• This code should not be reported multiple times when
the needle is reinserted at different angles.

• Imaging guidance is coded separately. See code
+77003.

• Do not report 62287 in conjunction with 10022, 20225,
62287, 62290, 62291.

© 2024 Medtronic



Autograft for spine surgery

+20936, +20937, +20938

CODE CPT DESCRIPTION

NOTES

 +20936  Autograft for spine surgery only (includes
harvesting the graft); local (e.g., ribs, spinous 
process, or laminar fragments) obtained from the 
same incision (list separately in addition to code for 
primary procedure)

 +20937  Autograft for spine surgery only (includes
harvesting the graft); morselized (through separate 
skin or fascial incision) (list separately in addition to 
code for primary procedure)

 +20938  Autograft for spine surgery only (includes
harvesting the graft); structural, bicortical or 
tricortical (through separate skin or fascial incision) 
(list separately in addition to code for primary 
procedure)

CPT Assistant: Feb 96:6, Mar 96:5, Sep 97: 8, Dec 99:2, 
Feb 02:6, Jul 11:8; Dec 11:15, Apr 12:14, May 12:11, June 
12:11, Jul 13:3CPT 

Changes: An Insider’s View, 2008

+ = Add-on code
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• Bone graft codes (+20930-+20938) should be used only
to report grafts for spinal surgery.

•

•

Use +20936 for local autograft obtained from the
same skin or fascial incision.

For +20937, cancellous bone chips (morselized) are
obtained.

• For +20938, structural, bicortical, or tricortical grafts are
obtained.

• Use in conjunction with 22319, 22532, 22533,
22548-22558, 22590-22612, 22630, 22633, 22634,
22800-22812.

• Per MUE policy, codes 20930-20938 should be
reported once per operative session, regardless of the
number of vertebral levels fused.

• For needle aspiration of bone marrow for the purpose
of bone grafting, see 38220.

• The process of “back filling” the defect remaining after
obtaining the graft should not be reported separately.

• As status B, payment for code +20936 is always
bundled into payment for the primary code for
Medicare.

© 2024 Medtronic



Biopsy, excisional

20240, 20245

CODE CPT DESCRIPTION

NOTES

20240	 	Biopsy,	bone,	open:	superficial	(e.g.,	sternum,	
spinous	process,	rib,	patella,	olecranon	process,	
calcaneus,	tarsal,	metatarsal,	carpal,	metacarpal,	
phalanx)

20245	 	Biopsy,	bone,	open;	deep	(e.g.,	humeral	shaft,	
ischium,	femoral	shaft)	

CPT	Assistant:	Winter	92:17,	Jul	98:4,	Aug	04:11,	Aug	05:13

CPT	Changes:	An	Insider’s	View	2004,	2017

+ = Add-on code
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• For	biopsy	of	vertebral	body,	open,	thoracic,	see
20250;	for	lumbar	or	cervical,	see	20251.

• For	needle	biopsy	of	bone,	superficial	(e.g.,	spinous
process),	use	20220;	for	deep	(e.g.,	vertebral	body),
use	20225.

• An	excisional	biopsy	is	not	reported	separately	if	a
therapeutic	excision	is	performed	during	the	same
surgical	session.

• If	multiple	areas	are	biopsied,	list	20240	for	each	site
taken	and	append	modifier	51	to	the	second	and
subsequent	codes.

• For	sequestrectomy,	osteomyelitis,	or	drainage	of	bone
abscess,	see	anatomical	site.

• Per	NCCI,	do	not	report	20240	or	20245	separately
with	codes	22867	-	22870	for	insertion	of	interspinous
process	distraction	device	when	performed	at	the
same	level.
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Biopsy, needle

20220, 20225

CODE CPT DESCRIPTION

NOTES

 20220	 	Biopsy,	bone,	trocar,	or	needle;	superficial	(e.g.,	
ilium, sternum, spinous process, ribs)

 20225	 deep	(vertebral	body,	femur)

CPT	Assistant:	Winter	92:17,	Jul	98:4,	Jun	12:10,	Jan15:8.

CPT	Changes:	An	Insider’s	View,	2002

+ = Add-on code
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• For	excisional	biopsy	of	bone,	use	20240	or	20245.

• For	biopsy	of	vertebral	body,	open,	thoracic,	see
20250;	for	lumbar	or	cervical,	see	20251.

• A	needle	biopsy	is	not	reported	separately	if	a
therapeutic	excision	is	performed	on	the	same	site
during	the	same	surgical	session.

• For	bone	marrow	biopsy	or	aspiration,	see	38221,
38222.

• If	multiple	areas	are	biopsied,	report	20220	or	20225
for	each	site	taken,	and	append	modifier	51	to	the
second	and	subsequent	codes.

• Do	not	report	20225	in	conjunction	with	vertebroplasty
codes	22510-22512,	kyphoplasty	codes	22513-22515,	
and	sacroplasty	codes	0200T-0201T,	when	performed	
at	the	same	level.

© 2024 Medtronic



Biopsy, open,
vertebral body
20250, 20251

CODE CPT DESCRIPTION

NOTES

20250 Biopsy, vertebral body, open; thoracic

20251 Biopsy, vertebral body, open; lumbar or cervical

CPT Assistant: Winter 92:17, Jul 98:4

+ = Add-on code
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• For excisional vertebral biopsy, superficial (e.g., spinous
process), use 20240.

• An excisional vertebral biopsy is not reported
separately if a therapeutic excision is performed during
the same surgical session.

• If multiple areas are biopsied, list the code for each
site taken, using modifier 51 with the second and
subsequent codes.

• For sequestrectomy, osteomyelitis, or drainage of bone
abscess, see anatomical area.

• Per NCCI, do not report 20250 or 20251 separately
with codes 22867 - 22870 for insertion of interspinous
process distraction device when performed at the
same level.

© 2024 Medtronic



Bone marrow aspiration 
for spine surgery
+20939

CODE CPT DESCRIPTION

NOTES

 +20939  Bone marrow aspiration for bone grafting, spine
surgery only, through separate skin or fascial 
incision (list separately in addition to code for 
primary procedure)

CPT Changes: An Insider’s View, 2018

+ = Add-on code
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• For +20939, bone marrow is aspirated from a separate
site, e.g., iliac crest, and mixed with allograft or autograft
for use in bone grafting.

• Bone graft codes (+20930-+20939) should be used only
to report grafts for spinal surgery.

• For aspiration of bone marrow for use in bone grafting
at a site other than spine, use unlisted code 20999.

• Code +20939 is for therapeutic uses of bone marrow
aspirate. For diagnostic bone marrow aspiration and/or
biopsy, use 38220-38222.

• Use +20939 in conjunction with 22319, 22532, 22533,
22534, 22548, 22551, 22552, 22554, 22556, 22558,
22590, 22595, 22600, 22610, 22612, 22630, 22633,
22634, 22800, 22802, 22804, 22808, 22810, 22812.

• For bilateral aspiration, e.g., from the left and right iliac
crests, append modi ier 50.

• For bone marrow aspiration for the purpose of injecting
platelet-rich stem cells, use 0232T.

© 2024 Medtronic



NOTES

Computer assisted surgery 
(Surgical navigation)
+61783

CODE CPT DESCRIPTION

+61783    Stereotactic computer-assisted (navigational) 
procedure

CPT Assistant: Jul 11:12 
CPT Changes: An Insider’s View 2011

+ = Add-on code
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• The definition of +61783 specifically includes
applications.

• Per NCCI policy, do not report +61783 with spinal
decompression codes (63001-63051).

• Imaging can be coded separately when formal
interpretation is performed and a formal imaging report
is generated.

• Application of the stereotactic frame, 20660, is included
with +61783 and is not coded separately.

• Medicare has assigned code +61783 as PC/TC status of
0. Therefore, it is not necessary for physicians to use
modifier –26 with +61783 because this code is already
understood to represent the physician service.

• +61783 is an add-on code and is assigned in addition to
the CPT code for the primary procedure. Do not use
modifier 51 with this code.
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Decompression anterior discectomy 
cervical (anterior)
63075, +63076

CODE CPT DESCRIPTION

NOTES

63075  Discectomy, anterior, with decompression 
of spinal cord and/or nerve root(s) including 
osteophytectomy; cervical, single interspace

 +63076  Cervical, each additional interspace (list separately
in addition to code for primary procedure)

CPT Assistant: Nov 98:18, Jan 01:12, Feb 02:4, Jul 13:3, 
Apr 15:7

CPT Changes: An Insider’s View, 2002

+ = Add-on code
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• 63075 is for a single interspace. When more than
one interspace is decompressed, use 63076 for each
additional interspace.

• Vertebral interspace is the non-bony compartment
between two adjacent vertebral bodies, which contains
the intervertebral disc, and includes the nucleus
pulposus, annulus fibrosus, and two cartilaginous end
plates.

• Do not report 63075 or +63076 with 22554 or 22585,
even if performed by separate physicians.

• If anterior cervical discectomy and interbody fusion are

performed at the same level during the same session,
use 22551.

• For anterior thoracic discectomy, see 63077-63078.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

• + 63076 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code. Do not use modifier 51 with this code.
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Decompression  
(costovertebral approach)
63064, +63066

CODE CPT DESCRIPTION

NOTES

 63064  Costovertebral approach with decompression 
of spinal cord or nerve root(s) (e.g., herniated 
intervertebral disc), thoracic; single segment

 +63066  Each additional segment (list separately in addition
to code for primary procedure)

CPT Assistant: Fall 92:19, Jul 13:3+

+ = Add-on code
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• For transpedicular decompression of the spinal
cord, equina, and/or nerve root(s) (e.g., herniated
intervertebral disc), see 63055-63057.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

• For excision of thoracic intraspinal lesions by
laminectomy, see 63266, 63271, 63276, 63281, 63286.

• + 63066 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code. Do not use modifier 51 with this code.
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Decompression  
(transpedicular approach)
63055, 63056, +63057

CODE CPT DESCRIPTION

NOTES

63055  Transpedicular approach with decompression 
of spinal cord, equina and/or nerve root(s) (e g., 
herniated intervertebral disc), single segment; 
thoracic

63056  Lumbar (including transfacet, or lateral 
extraforaminal approach) (e.g., far lateral herniated 
intervertebral disc)

 +63057  Each additional segment, thoracic or lumbar
(list separately in addition to code for primary 
procedure)

CPT Assistant: Nov 99:36, Oct 09:9, Nov 11:10, Jul 12:3, 
Jul 13:3, Jan 14:9 

CPT Changes: An Insider’s View 2000

+ = Add-on code
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• For costovertebral decompression of spinal cord
or nerve root(s) (e.g., herniated intervertebral disc),
thoracic, see 63064-63066.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

• + 63057 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (63055. 63056). Do not use modifier 51
with this code.
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Discectomy thoracic 
(anterior)
63077, +63078

CODE CPT DESCRIPTION

NOTES

 63077   Discectomy, anterior. with decompression of 
spinal cord and/or nerve root(s), including 
osteophytectomy; thoracic, single interspace

 +63078  Thoracic, each additional interspace (list separately
in addition to code for primary procedure)

CPT Assistant: Nov 98:18, Jan 01:12, Feb 02:4, Jul 13:3 

CPT Changes: An Insider’s View 2002

+ = Add-on code
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•

•

63077 is for a single interspace. When more than one
interspace is decompressed, use +63078 for each
additional interspace.

Vertebral interspace is the non-bony compartment
between two adjacent vertebral bodies, which contains
the intervertebral disc, and includes the nucleus
pulposus, annulus fibrosus, and two cartilaginous end
plates.

• For anterior cervical discectomy, see 63075-63076.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

• + 63078 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (63077). Do not use modifier 51 with this
code.
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Endoscopic decompression 
of spinal cord
62380

CODE CPT DESCRIPTION

NOTES

62380  Endoscopic decompression of spinal cord, nerve 
root(s) including laminotomy, partial facetectomy, 
foraminotomy, discectomy and/excision of 
herniated intervertebral disc, one interspace, 
lumbar

CPT Assistant: Feb 17:12

CPT Changes: An Insider’s View, 2017+

+ = Add-on code
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• Code 62380 encompasses multiple techniques for
spinal decompression, including excision of posterior
vertebral elements and discectomy, all performed via
endoscopic approach.

• For percutaneous decompression discectomy via
needle technique without laminotomy, see 62287.

• For open decompression of nerve roots or discectomy,
lumbar, via laminotomy or via a tubular retraction
system (e.g., METRx™ system). see 63030.

• For spinal cord decompression via transpedicular
approach, see 63056.

• For percutaneous decompression including
discectomy, with laminotomy or laminectomy, see
0274T-0275T.

• Code 62380 is intended to be unilateral. For a bilateral
procedure, append modifier 50.

• As status C, code 62380 is contractor priced.
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Excision of bony lesion,
posterior vertebral component
22100, 22101, 22102, +22103

CODE CPT DESCRIPTION

NOTES

22100  Partial excision of posterior, vertebral component 
(e.g., spinous process, lamina or facet) for intrinsic 
bony lesion, single vertebral segment; cervical

22101 Thoracic

22102 Lumbar

 +22103  Each additional segment (list separately in addition
to code for primary procedure)

CPT Assistant: Feb 96:6, Jul 13:3+

+ = Add-on code
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• For partial excision of intrinsic bony lesion of vertebral
body, see 22110-22116.

• A segment describes the basic constituent part into
which the spine may be divided. It represents a single
complete vertebral bone with its associated articular
processes and laminae.

• An excisional biopsy is not reported separately if a
therapeutic excision is performed during the same
surgical session.

• +22103 is an “add-on” code which is never used as a
stand-alone code. Code separately in addition to the
primary code. Do not use modifier 51 with this code.
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Excision of bony lesion, 
vertebral body
22110, 22112, 22114, +22116

CODE CPT DESCRIPTION

NOTES

22110  Partial excision of vertebral body for intrinsic bony 
lesion, without decompression of spinal cord or 
nerve root(s), single vertebral segment; cervical

22112 Thoracic

22114 Lumbar

 +22116  Each additional vertebral segment (list separately
in addition to code for primary procedure)

CPT Assistant: Feb 96:6, Jul 13:3+

+ = Add-on code
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• A segment describes the basic constituent part into
which the spine may be divided. It represents a single
complete vertebral bone with its associated articular
process and laminae.

• For partial excision, posterior vertebral component
(spinous process, lamina or facet), for intrinsic body
lesion; cervical, see 22100-22103.

• An excisional biopsy is not reported separately if a
therapeutic excision is performed during the same
surgical session.

• For vertebral corpectomy (complete or near complete
vertebral body resection), with decompression of 
spinal cord and/or nerve root(s), see 63081-63091.

• With the exception of Medicare, if the procedure is
completed through an operating microscope, list
69990 in addition to the primary code.

• + 22116 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code. Do not use modifier 51 with this code.
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Excision of intraspinal lesion 
(extradural)
63265, 63266, 63267, 63268

CODE CPT DESCRIPTION

NOTES

63265  Laminectomy for excision or evacuation of 
intraspinal lesion other than neoplasm, extradural; 
cervical

63266 Thoracic

63267 Lumbar

63268 Sacral

CPT Assistant: Jul 13:3

+ = Add-on code
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• A laminectomy includes removal of the lamina, the
bony element covering the posterior portion of the
spinal canal. Here, it is being performed for removal of
an intraspinal lesion.

• For laminectomy for excision of intraspinal lesion other
than neoplasm, intradural, see 63270-63273.

• For laminectomy for biopsy/excision of intraspinal
neoplasm, see 63275-63287 and 63290.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.
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Excision of intraspinal neoplasm 
(intradural)
63270, 63271, 63272, 63273

CODE CPT DESCRIPTION

NOTES

63270  Laminectomy for excision of intraspinal lesion other 
than neoplasm, intradural; cervical

63271 Thoracic

63272 Lumbar

63273 Sacral 

CPT Assistant: Jul 13:3

+ = Add-on code
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• A laminectomy includes removal of the lamina, the
bony element covering the posterior portion of the
spinal canal. Here it is being performed for removal of
an intraspinal lesion.

• For laminectomy for excision of intraspinal lesion other
than neoplasm, extradural, see 63265-63268.

• For laminectomy for biopsy/excision of intraspinal
neoplasm, see 63275-63287 and 63290.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.
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Excision of intraspinal neoplasm 
(extradural)
63275, 63276, 63277, 63278

CODE CPT DESCRIPTION

NOTES

63275  Laminectomy for biopsy/excision of intraspinal 
neoplasm; extradural, cervical

63276 Extradural. thoracic

63277 Extradural, lumbar

63278 Extradural, sacral 

CPT Assistant: Jul 13:3

+ = Add-on code
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• A laminectomy includes removal of the lamina, the
bony element covering the posterior portion of the
spinal canal.

• These codes are for laminectomy for biopsy/excision of
intraspinal neoplasm, extradural (around the outermost
side of the dura).

• If laminectomy for biopsy/excision of intraspinal lesion
is a combined extradural-intradural lesion of any level,
use 63290.

• For laminectomy for excision of intraspinal lesion other
than neoplasm, see 63265-63268 (extradural) or 63270-
63273 (intradural).

• For laminectomy for excision of intraspinal neoplasm,
intradural, see 63280-63283 (extramedullary) or 63285-
63290 (intramedullary).

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.
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Excision of intraspinal neoplasm 
(intradural, extramedullary))
63280, 63281, 63282, 63283

CODE CPT DESCRIPTION

NOTES

63280  Laminectomy for biopsy/excision of intraspinal 
neoplasm; intradural, extramedullary, cervical

63281 Intradural, extramedullary, thoracic

63282 Intradural, extramedullary, lumbar

63283 Intradural, sacral 

CPT Assistant: Jul 13:3

+ = Add-on code
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• A laminectomy includes removal of the lamina, the
bony element covering the posterior portion of the
spinal canal.

• These codes are for laminectomy for biopsy/excision of
intraspinal neoplasm, intradural (contained within the
dura) and extramedullary (outside the spinal cord itself).

• If laminectomy for biopsy/excision of intraspinal lesion
is a combined extradural-intradural lesion of any level,
use 63290.

• For laminectomy for excision of intraspinal lesion other
than neoplasm, see 63265-63268 (extradural) or 63270-
63273 (intradural).

• For laminectomy for excision of intraspinal neoplasm,
extradural, see 63275-63278.

• For laminectomy for excision of intraspinal neoplasm,
intradural, intramedullary, see 63285-63290.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.
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Excision of intraspinal neoplasm 
(intradural, intramedullary)
63285, 63286, 63287, 63290

CODE CPT DESCRIPTION

NOTES

63285  Laminectomy for biopsy/excision of intraspinal 
neoplasm; intradural, intramedullary, cervical

63286 Intradural, intramedullary, thoracic

63287 Intradural, intramedullary, thoracolumbar

63290  Combined extradural-intradural lesion, any level 

CPT Assistant: Jul 13:3

+ = Add-on code
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• A laminectomy includes removal of the lamina, the
bony element covering the posterior portion of the
spinal canal.

• These codes are for laminectomy for biopsy/excision of
intraspinal neoplasm, intradural (contained within the
dura) and intramedullary (inside the spinal cord).

• If laminectomy for biopsy/excision of intraspinal lesion
is a combined extradural-intradural lesion of any level,
use 63290.

• For laminectomy for excision of intraspinal lesion other
than neoplasm, see 63265-63268 (extradural) or 63270-
63273 (intradural).

• For laminectomy for excision of intraspinal neoplasm,
extradural, see 63275-63278.

• For laminectomy for excision of intraspinal neoplasm,
intradural, extramedullary, see 63280-63283.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.
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Exploration of fusion

22830

CODE CPT DESCRIPTION

NOTES

22830 Exploration of spinal fusion

CPT Assistant: Sep 97:11, Mar 10:9

+ = Add-on code
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• Per NCCI policy, code 22830 should not be reported with
another spine procedure in the same anatomic area.

• Per NCCI policy, code 22830 may be reported separately
with modifier 59 if the exploration is performed in a 
different anatomic area than another spinal procedure.

• Report 22830 once regardless of the number of levels
explored.
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Facet joint replacement

0202T

CODE CPT DESCRIPTION

NOTES

0202T  Posterior vertebral joint(s) arthroplasty (e.g., facet 
joint[s] replacement) including facetectomy, 
laminectomy, foraminotomy and vertebral 
column fixation, injection of bone cement, when 
performed, including fluoroscopy, single level, 
lumbar spine

CPT Changes: An Insider’s View 2010, 2015
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• Do not report 0202T in conjunction with 22511, 22514, 
22840, 22853, 22854, 22857, 22859, 63005, 63012, 63017, 
63030, 63042, 63047, 63056 at the same level.

• As status C, code 0202T is contractor priced.
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Incision and drainage, abscess

22010, 22015

CODE CPT DESCRIPTION

NOTES

22010  Incision and drainage, open, of deep abscess 
(subfascial), posterior spine; cervical, thoracic, or 
cervicothoracic

22015 Lumbar, sacral, or lumbosacral

CPT Changes: An Insider’s View 2006

+ = Add-on code
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• Do not report 22015 in conjunction with 22010 due to the
mutually exclusive nature of these procedures.

• Do not report 22015 in conjunction with instrumentation
removal, 10180, 22850, 22852.

• Refer to codes 10060 and 10140 to report superficial
incision and drainage of hematoma.
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Injection procedure for discography

62290, 62291

CODE CPT DESCRIPTION

NOTES

62290  Injection procedures for discography, each level; 
lumbar

62291  Injection procedures for discography, each level; 
cervical or thoracic

CPT Assistant: Nov 99:35, Apr 03:27, Mar 11:7, Jul 12:3

CPT Changes: An Insider’s View 2000
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• For radiological supervision and interpretation, see 72285, 
72295.

• Per NCCI policy, if the injection procedure for discography
is followed by postoperative pain, then treatment of the
pain, for example by spinal injection of anesthetic (62320-
62323), is integral and not coded separately.
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Insertion of interlaminar /interspinous 
process stabilization/distraction device
22867, +22868, 22869, +22870

CODE CPT DESCRIPTION

NOTES

22867  Insertion of interlaminar/interspinous process 
stabilization/distraction device, without fusion, 
including image guidance when performed, with 
open decompression, lumbar: single level

 +22868  Second level (List separately in addition to code
for primary procedure)

22869  Insertion of interlaminar/interspinous process
stabilization/distraction device, without open 
decompression or fusion, including image 
guidance when performed, lumbar; single level

 +22870  Second level (List separately in addition to code
for primary procedure.)

CPT Assistant: Feb 17:9

CPT Changes: An Insider’s View 2017
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• These procedures are an alternative to fusion in treatment
of spinal stenosis. The devices are not used with fusion
procedures.

• Codes 22867 and 22869 are not reported with spine fusion
codes 22532, 22533, 22534, 22558, 22612, 22614, 22630, 
22632, 22633, 22634, 22800, 22802, 22804, and spinal
instrumentation codes 22840, 22841, 22842.

• Codes 22867 and +22867 are assigned when open
decompression is performed concurrently.

• The decompression procedure is integral and not coded
separately.

• Codes 22869 and +22870 are used when open
decompression is not performed concurrently.

• Codes 22867 and 22869 are not reported with
decompression codes 63005, 63012, 63017, 63030, 63035, 
63042, 63044, 63047, 63048.

• Fluoroscopic guidance (77003) is integral and not coded
separately.

• Assign code +22868 separately in addition to primary
code 22867. Assign code +22870 separately in addition to
primary code 22869.

• Codes +22868 and +22870 are ”add-on” codes and are
never used as stand-alone codes. Do not use modifier 51 
with these codes.
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Insertion of intervertebral 
biomechanical device
+22853, +22854, +22859

CODE CPT DESCRIPTION

NOTES

 +22853  Insertion of interbody biomechanical device(s)
(e.g., synthetic cage, mesh) with integral anterior 
instrumentation for device anchoring (e.g., screws, 
flanges), when performed, to intervertebral disc 
space In conjunction with interbody arthrodesis, 
each interspace (List separately in addition to 
code for primary procedure)

 +22854   Insertion of intervertebral biomechanical
device(s) (e.g., synthetic cage, mesh) with integral 
anterior instrumentation for device anchoring 
(e.g., screws, flanges), when performed, to 
vertebral corpectomy(ies) (vertebral body 
resection, partial or complete) defect, in 
conjunction with interbody arthrodesis, each 
contiguous defect (List separately in addition to 
code for primary procedure.)

 +22859  Insertion of intervertebral biomechanical device(s)
(e.g., synthetic cage, mesh, methylmethacrylate) 
to intervertebral disc space or vertebral body 
defect without interbody arthrodesis, each 
contiguous defect (List separately in addition to 
code for primary procedure.)

CPT Assistant: Mar 17:7, Aug 17:9

CPT Changes: An Insider’s View 2017
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• Code +22853 is assigned for use of cages, spacers and 
other non-bone devices to achieve spine fusion, e.g., for
degenerative disc disease.

• Code +22853 is assigned per interspace (i.e., per level), not
per device.

• Spine fusion is coded separately with code +22853.

• Code +22854 is assigned for use of cages, spacers and 
other non-bone devices to a vertebral corpectomy defect to 
achieve spine fusion, (i.e., in fusion when corpectomy is also 
necessary as in a burst fracture).

• Code +22854 is assigned just once for a contiguous 
defect, regardless of the number of spinal levels involved 
in the defect. It may be assigned more than once for non-
contiguous defects.

• Vertebral corpectomy and spine fusion are coded
separately with +22854.

• Per NCCI policy, anterior instrumentation codes 22845-
22847 cannot be assigned additionally for integrated
anchoring (e.g., screws, flanges) because codes 
+22853 and +22854 are defined to include those these 
components.

• Insertion of bone devices, e.g., bone dowel, is coded to
20930-20938.

• Code +22859 is assigned for use of cages, spacers, 
methymethacrylate and other non- bone devices to either
an interspace or a vertebral body defect but without 
concurrent spine fusion.

• Code +22859 is assigned just once for a contiguous 
defect, regardless of the number of spinal levels involved 
the defect. It may be assigned more than once for non-
contiguous defects.

• Codes +22853, +22854, and +22859 are all “add-on” codes
and are never used as stand-alone codes. Code separately
in addition to the primary code (e.g., fusion, corpectomy). 
Do not use modifier 51 with these codes.
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Instrumentation (anterior)

+22845, +22846, +22847

CODE CPT DESCRIPTION

NOTES

 +22845  Anterior instrumentation, 2 to 3 vertebral
segments

 +22846 Four to seven vertebral segments

 +22847 Eight or more vertebral segments

CPT Assistant: Feb 96:6; Mar 96:10; Jul 96:7, 10; Sep 97:8; 
Feb 02:6; Jun 12:11; Jul 13:3: Nov 14:14; Jan 15:13; Mar 
15:9: Apr 15:7; May 16:13; Mar 17:7

CPT Changes: An Insider’s View 2008

+ = Add-on code
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• Codes 22845-22847 are used for anterior instrumentation. 
For posterior instrumentation, see codes 22840-22844.

• Per NCCI policy, only one anterior or posterior
instrumentation code may be reported through a single
skin incision.

• Code 22845 is intended for separate plating and rod
systems that provide anterior supplemental stabilization
across the vertebral segment.

• Per NCCI policy, anterior instrumentation codes 22845-
22847 cannot be assigned separately with codes 22853-
22854 for modular interbody fusion devices with integrated
anchoring (e.g., screws, flanges) because codes 22853-
22854 are defined to include these components.

• Also per NCCI policy, additional anterior instrumentation
(e.g., plate, rod) unrelated to anchoring the interbody
device may be reported separately by appending
modifier 59.

• Spinal instrumentation codes 22845-22847 are “add-on”
codes and are reported separately in addition to specified 
codes for arthrodesis and other definitive procedures of the
spine. Do not use modifier 51 with these codes.
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Instrumentation (pelvic fixation)

+22848

CODE CPT DESCRIPTION

NOTES

 +22848  Pelvic fixation (attachment of caudal end of
instrumentation to pelvic bony structures) other 
than sacrum (list separately in addition to code for 
primary procedure)

CPT Assistant: Feb 96:6, Sep 97:8, Feb 02:6 Jun 12:11, 
Jul 13:3

CPT Changes: An Insider’s View 2008

+ = Add-on code
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• +22848 is an “add-on” code which is never used as a stand-
alone code. Code separately, in addition to the primary 
code. Do not use modifier 51 with this code.
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Instrumentation (posterior)

+22840, +22841,+22842, + 22843, +22844

CODE CPT DESCRIPTION

NOTES

 +22840  Posterior non-segmental instrumentation (e.g.,
Harrington rod technique, pedicle fixation 
across one interspace, atlantoaxial transarticular 
screw fixation, sublaminar wiring at C1, facet 
screw fixation)

 +22841  Internal spinal fixation by wiring spinous processes

 +22842  Posterior segmental instrumentation; three to six
vertebral segments

 +22843 Seven to twelve vertebral segments

CPT Assistant: Feb 96:6, Mar 96:7, Jul 96:10, Sep 97:8, Feb 
02:6, Nov 10:8, Jan 11:9, Dec 11:15, Apr 12:12, Jun 12:11, 
Jul 13:3, Dec 13:17, Oct 14:15, Jun 17:10

CPT Changes: An Insider’s View, 2000, 2008

+ = Add-on code

 page 42 of 85 

• Segmental instrumentation is defined as fixation at each
end of the construct and at least one additional interposed 
bony attachment.

• Non-segmental instrumentation is defined as fixation at
each end of the construct and may span several vertebral
segments without attachment to the intervening segments.

• Codes 22840-22844 are used for posterior instrumentation.
For anterior instrumentation, see codes 22845-22847.

• Per NCCI policy, only one anterior or posterior 
instrumentation code may be reported through a single 
skin incision.

• Spinal instrumentation codes 22840-22844 are “add-on”
codes and are reported separately in addition to the code 
for arthrodesis and definitive procedures of the spine. Do
not use modifier 51 with these codes.

• As status B, payment for code +22841 is always bundled 
into payment for the primary code for Medicare.
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Intradiscal Electrothermal Annuloplasty 
(IDET)
22526, +22527

CODE CPT DESCRIPTION

NOTES

22526  Percutaneous intradiscal electrothermal 
annuloplasty, unilateral or bilateral including 
fluoroscopic guidance; single level

 +22527  One or more additional levels (list separately in
addition to code for primary procedure)

CPT Assistant: Sep 07:10, Nov 10:3, Jan 11:8, Jan 15:8

CPT Changes: An Insider’s View 2007, 2017

+ = Add-on code
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• Code 22527 is reported one time for additional levels, 
regardless of the number of additional levels treated.

• Code 22526 states the procedure is unilateral or bilateral, 
so it would not be appropriate to append modifier 50 when 
performed bilaterally.

• Codes 77002 and 77003 should not be reported in
addition to codes 22526 and 22527.

• For percutaneous intradiscal annuloplasty using method
other than electrothermal, use 22899.

• As status N, these codes are non-covered for Medicare.
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Kyphectomy

+95940, +95941, +G0453

CODE CPT DESCRIPTION

NOTES

 +95940  Continuous intraoperative neurophysiology
monitoring in the operating room, one on one 
monitoring requiring personal attendance, each 
15 minutes. (List separately in addition to code for 
primary procedure.)

 +95941  Continuous intraoperative neurophysiology
monitoring from outside the operating room (remote 
or nearby) or for monitoring of more than one case 
while in the operating room per hour. (List separately 
in addition to code for primary procedure.)

 +G0453  Continuous intraoperative neurophysiology
monitoring  from outside the operating room 
(remote or nearby), per patient (attention directed 
exclusively to one patient) each 15 minutes. 
(List separately in addition to code for primary 
procedure).  

CPT Assistant: Nov 97:14

+ = Add-on code
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• Use of these codes requires continuous professional
monitoring, testing, and diagnostic interpretation. They are not 
reported for automated devices that do not require these
professional components.

• These codes also require the ability to continuously and
immediately communicate directly with the operating
room team.

• The monitoring is distinct from the specific baseline 
neurophysiologic studies that are performed concurrently and
serve as the primary codes.

• The baseline neurophysiologic study(s) should be coded just
once per operative session.

• The time spent performing or interpreting the baseline studies
is not counted toward intraoperative monitoring. Set-up time 
and time spent removing electrodes at the end of the
procedure is also not counted.

• Codes +95940 and +95941 are reported based only upon the
time spent monitoring, not the number of baseline tests
performed or parameters monitored.

• Code +95941 is reported per hour per case, even if more than 
one case is monitored. Do not report code +95941 if the
monitoring lasts 30 minutes or less for a specific patient.

• For procedures that last beyond midnight, report services
using the day on which the monitoring began and report the
total time monitored.

• These are “add-on” procedures which are never used as stand-
alone codes. Code separately in addition to the code for the
baseline neurophysiologic study. Do not use modifier 51 with 
these codes.

• As status I. Medicare does not recognize code +95941. For
billing remote monitoring to Medicare, use HCPCS II code
+G0453. Note that, unlike code +95941, code +G0453 is for
monitoring a single patient exclusively.

• Per NCCI policy, intraoperative monitoring may not be
reported separately by the physician performing the primary
operative procedure or by the anesthesiologist. Intraoperative
monitoring may be separately reported when performed by a
different physician during the procedure. 
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Kyphectomy

22818, 22819

CODE CPT DESCRIPTION

NOTES

22818  Kyphectomy, circumferential exposure of spine 
and resection of vertebral segment(s) (including 
body and posterior elements); single or two 
segments

22819 Three or more segments 

CPT Assistant: Nov 97:14

+ = Add-on code
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• A vertebral segment describes the basic constituent
part into which the spine may be divided. It represents
a single complete vertebral bone with its associated
articular processes and laminae.

• To report arthrodesis performed with kyphectomy, see
22800-22804 and use modifier 51.

• Report only one of the kyphectomy codes (22818
for one or two segments, or 22819 for three or more
segments).
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Laminectomy
(gill type procedure)
63012

CODE CPT DESCRIPTION

NOTES

63012  Laminectomy with removal of abnormal facets 
and/or pars inter-articularis with decompression 
of cauda equina and nerve roots for 
spondylolisthesis, lumbar (Gill type procedure) 

CPT Assistant: Jan 01:12, Jul 13:3

+ = Add-on code
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• A laminectomy includes removal of the lamina, the
bony element covering the posterior portion of the
spinal canal. Here it is being performed specifically for
lumbar spondylolisthesis.

• When lumbar spondylolisthesis is not present and is
not being treated, use 63005 for lumbar laminectomy
without facetectomy, foraminotomy, or discectomy,
1 or 2 vertebral segments; use 63017 for 2 or more
vertebral segments.

• For partial excision of lumbar lamina (laminotomy,
hemilaminectomy) which includes partial facetectomy,
foraminotomy, and/or excision of herniated
intervertebral disc, see 63030.

• For re-exploration lumbar laminotomy
(hemilaminectomy) that includes partial facetectomy,
foraminotomy, and/or excision of the herniated
intervertebral disc, see 63042.
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Laminectomy
1 or 2 vertebral segments
63001, 63003, 63005, 63011

CODE CPT DESCRIPTION

NOTES

63001  Laminectomy with exploration and/or 
decompression of spinal cord and/or cauda 
equina, without facetectomy, foraminotomy or 
discectomy (e.g., spinal stenosis), 1 or 2 vertebral 
segments; cervical

 63003 Thoracic

 63005 Lumbar, except for spondylolisthesis

 63011 Sacral 

CPT Assistant: Jan 01:12, Jun 07:1, Jul 11:13, Jul 12:3, 
Jul 13:3, Dec 13:17

+ = Add-on code

 page 47 of 85 

• A laminectomy includes removal of the lamina, the
bony element covering the posterior portion of the
spinal canal. Here, it is being performed for exploration
or decompression of the spinal cord or nerve roots.

• Codes 63001-63011 are used for 1 or 2 vertebral
segments. For more than 2 vertebral segments, see
63015-63017.

• Facetectomy, foraminotomy or discectomy is not
performed.

• For partial excision of the lamina (laminotomy,
hemilaminectomy) which includes partial facetectomy,
foraminotomy, and/or excision of herniated
intervertebral disc, see 63020-63035.

• For re-exploration laminotomy (hemilaminectomy) that
includes partial facetectomy, foraminotomy and/or
excision of the herniated disc, see 63040-63042.

• For lumbar laminectomy specifically to treat
spondylolisthesis, see 63012.

• A vertebral segment describes the basic constituent
part into which the spine may be divided. It represents
a single complete vertebral bone with its associated
articular process and laminae.
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Laminectomy
two or more vertebral segments
63015, 63016, 63017

CODE CPT DESCRIPTION

NOTES

63015  Laminectomy with exploration and/or 
decompression of spinal cord and/or cauda 
equina, without facetectomy, foraminotomy or 
discectomy (e.g., spinal stenosis), more than 2 
vertebral segments; cervical

63016 Thoracic

63017 Lumbar

CPT Assistant: Jan 01:12, Jul 13:3+

+ = Add-on code
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• A laminectomy includes removal of the lamina, the
bony element covering the posterior portion of the
spinal canal. Here it is being performed for exploration
or decompression of the spinal cord or nerve roots.

• These codes are used for more than 2 vertebral
segments. For 1 or 2 vertebral segments, see 63001-
63011.

• For partial excision of the lamina which includes
partial facetectomy, foraminotomy, and/or excision of
herniated intervertebral disc, see 63020-63035.

• For re-exploration laminotomy that includes partial
facetectomy, foraminotomy and/or excision of the
herniated intervertebral disc, see 63040-63042.

• If laminectomy (complete excision of the lamina),
facetectomy and foraminotomy are performed without
excision of a herniated intervertebral disc, see 63045-
63048.

• Report 63012 if laminectomy is performed for lumbar
spondylolisthesis.

• A vertebral segment describes the basic constituent
part into which the spine may be divided. It represents
a single complete vertebral bone with its associated
articular processes and laminae.
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Laminectomy, facetectomy
and foraminotomy
63045, 63046, 63047, +63048

CODE CPT DESCRIPTION

NOTES

63045  Laminectomy, facetectomy and foraminotomy 
(unilateral or bilateral, with decompression of 
spinal cord, cauda equina and/ or nerve root(s). 
[e.g., spinal or lateral recess stenosis]), single 
vertebral segment; cervical

63046 Thoracic

 63047 Lumbar

 +63048  Each additional segment, cervical, thoracic or
lumbar (list separately in addition to code for 
primary procedure)

CPT Assistant: Fall 91:18, Jan 99:11, Jan 01:12, Feb 01:10, 
Nov 02:11, Apr 08:11, Jul 08:07, Oct 08:10, Oct 09:9, Nov 
10:4, Jul 11:13, Dec 12:13, Jul 13:3, Dec 13:17, Dec 14:16, 
Oct 16:11, Feb 17:13

+ = Add-on code
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• A vertebral segment is a single complete vertebral
bone with its associated articular process and laminae.

• Each vertebra has a lamina on either side of the spinous
process.

• Codes 63045-63048 for laminectomy, facetectomy, and
foraminotomy involve removing both laminae along
with the spinous process.

• Because a full scale laminectomy removes both
laminae, bilateral modifier 50 cannot be used with
these codes.

• For laminotomy/hemi-laminectomy, in which a portion
of the lamina on one side is removed, see codes
63020-63035.

• + 63048 is an “add-on” code, which is never used as
a stand-alone code. Do not use modifier 51 with this
code.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

• Codes 63001-63011 do not include facetectomy,
foraminotomy or discectomy, but do include a
laminectomy performed on one or two vertebral
segments; if performed on more than two segments,
see 63015-63017.

• Per NCCI policy, code 63047 should not be reported
separately with arthrodesis codes 22630 or 22633 for
PLIF and TLIF when performed at the same interspace.
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Laminotomy

63050, 63051

CODE CPT DESCRIPTION

NOTES

 63050  Laminoplasty, cervical, with decompression of the 
spinal cord, two or more vertebral segments

 63051  With reconstruction of the posterior bony 
elements (including the application of bridging 
bone graft and non-segmental fixation devices 
[e.g., wire, suture, mini-plates], when performed)

CPT Assistant: Jul 11:13, Jul 13:3

CPT Changes: An Insider’s View 2005

+ = Add-on code
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• Laminoplasty is an alternative approach for posterior
decompression of the cervical spinal cord. These
codes involve procedures which leave portions of the
posterior elements intact, versus codes which involve
complete removal of the posterior elements of the
spine (e.g., 63001, 63015).

• Do not report 63050 or 63051 in conjunction with
22600, 22614, 22840-22842, 63001, 63015, 63045,
63048, 63295 for the same vertebral segment(s).
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Laminotomy, discectomy  
(hemilaminectomy with excision of disc)
63020, 63030, 63035

CODE CPT DESCRIPTION

NOTES

63020  Laminotomy (hemilaminectomy), with 
decompression of nerve root(s), including partial 
facetectomy, foraminotomy and/or excision 
of herniated intervertebral disc; 1 interspace, 
cervical

63030 1 interspace, lumbar

 +63035  Each additional interspace, cervical or lumbar
(list separately in addition to code for primary 
procedure)

CPT Assistant Fall 91: 8; Mar 96: 7; Nov 99: 36; Jan 01: 12; 
Feb 01: 10; Sep 02: 10; Oct 04: 12; Oct 08: 10; Oct 09: 9; 
Nov 10: 4; Mar 11: 7; Jul 11: 13; Jul 12: 3, 4; Dec 12: 13: Jul 
13: 3; Dec 13: 17; May 16: 13: Feb 17:13 

CPT Changes: An Insider’s View 2000, 2009, 2012

+ = Add-on code
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• Each vertebra has a lamina on either side of the spinous
process.

• An interspace is the non-bony compartment between
two adjacent vertebral bodies, which contains the
intervertebral disc, and includes the nucleus pulposus,
annulus fibrosus and two cartilagenous end plates.

• Codes 63020-63035 for laminotomy/hemi- 
laminectomy involve removing a portion of the lamina
on one side. This gives access to the interspace.

• For bilateral procedure, use modifier 50.

• For full scale laminectomy, in which both laminae are
removed along with the spinous process, see codes
63045-63048.

• + 63035 is an “add-on” code, which is never used as a
stand-alone code. Code separately, in addition to the
primary code. Do not use modifier 51 with this code.

• For re-exploration laminotomy that includes partial
facetectomy, foraminotomy and/or excision of
herniated intervertebral disc, see 63040-63044.

• Codes 63001-63011 do not include facetectomy,
foraminotomy or discectomy, but do include a
laminectomy performed on 1 or 2 vertebral segments;
if performed on more than 2 segments, see 63015-
63017.

• Codes 63020-63035 are used for procedures
performed via open approach or via a tubular
retraction system (e.g., METRx™ system).
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Laminotomy, discectomy 
(re-exploration)
63040, 63042, +63043, +63044

CODE CPT DESCRIPTION

NOTES

63040  Laminotomy (hemilaminectomy), with 
decompression of nerve root(s), including partial 
facetectomy, foraminotomy and/or excision of 
herniated intervertebral disc, re-exploration, 
single interspace; cervical

63042 Lumbar

 +63043  Each additional cervical interspace (list separately
in addition to code for primary procedure)

 +63044  Each additional lumbar interspace (list separately
in addition to code for primary procedure)

CPT Assistant: Jan 99:11, Jan 01:12. Oct 08: 10, Oct 09: 9, 
Jul 11:13, Jul 13:3

CPT Changes: An Insider’s View 2001

+ = Add-on code
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• Codes 63040-63044 are for re-exploration
laminotomy/hemi-laminectomy. For the initial
procedure, see 63020-63035.

• For bilateral procedure, use modifier 50.

• Per NCCI policy, laminotomy is integral to PLIF
and TLIF, and code 63042 should not be reported
separately with arthrodesis codes 22630 or 22633
when performed at the same interspace.

• + 63043 and +63044 are “add-on” codes, which are
never used as a stand-alone code. Code separately, in
addition to the primary code.

• Do not use modifier 51 with these codes.

• As status C, codes 63043 and 63044 are contractor
priced.
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Lumbar injection for  
myelography and or CT
62284

CODE CPT DESCRIPTION

NOTES

 62284   Injection procedures for myelography and/or 
computed tomography, lumbar 

CPT Assistant: Fall 93:13, Sep 04:13

CPT Changes: An Insider’s View 2003, 2008, 2015

+ = Add-on code
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• Code 62284 is assigned by the physician who
performs the injection component of a myelography
when another physician performs the radiological
supervision and interpretation (72240-72270).

• To assign code 62284, the injection must be in
the lumbar region (regardless of the region being
assessed). For cervical injection, see code 61055.

• For myelography procedures in which the same
physician performs both the injection and the
radiological supervision and interpretation, use codes
62302-62305 instead.
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Manipulation of the spine

22505

CODE CPT DESCRIPTION

NOTES

 22505   Manipulation of spine requiring anesthesia, any 
region 

CPT Assistant: Mar 97:11, Jan 99:11

+ = Add-on code
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• Per NCCI policy, manipulation of the spine is not
separately reportable when performed “to assess
range of motion, reduce a fracture, or for any other
purpose during another procedure.”

• In particular, NCCI policy prohibits reporting code
22505 separately with spinal arthrodesis, exploration,
and instrumentation procedures (22532-22865).

• When reported, code 22505 should be assigned just
once for any and all spinal regions manipulated during
the same encounter.

• “Requiring anesthesia” in the code description refers to
general anesthesia.
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Microscope (operating)

+69990

CODE CPT DESCRIPTION

NOTES

 +69990   Microsurgical techniques, requiring use of
operating microscope (list separately in addition 
to code for primary procedure). 

CPT Assistant Nov 98: 20, Apr 99: 11; Jun 99: 11; Jul 99: 10; 
Oct 99: 10; Oct 00: 3; Oct 02: 8: Jan 04: 28; Mar 05: 11, Jul 
05: 14; Aug 05: 1; Nov 07: 4; Sep 08: 10; Mar 09: 10; Dec 
11: 14; Mar 12: 9; Jun 12: 17; Dec 12: 13: Oct 13: 14; Jan 
14: 8; Apr 14: 10; Sep 14: 13, 14; Feb 16: 12

CPT Changes: An Insider’s View 2002

+ = Add-on code
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• +69990 is an “add-on” code which is never used as a
stand-alone code. Code separately in addition to the
primary code. Do not use modifier 51 with this code.

• Do not use 69990 for visualization with magnifying
loupes or corrected vision.

• Per CPT manual instructions, do not report 69990 in
addition to procedures where use of the operating
microscope is an inclusive component.

• CMS guidelines for reporting code 69990 differ
from CPT manual instructions. Per NCCI policy, code
69990 is bundled into all surgical procedures other
than a small number of cranial and spinal procedures
and should not be reported even if an operating
microscope is used. Check CCI edits for bundling.

• Per NCCI policy, code 69990 cannot be reported
separately with computer assisted surgery code 61783.

• As status R. there is restricted coverage for code
+69990 for Medicare.
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Myelography

62302, 62303, 62304, 62305

CODE CPT DESCRIPTION

NOTES

 62302   Myelography via lumbar injection, including 
radiological supervision and interpretation; 
cervical

 62303 Thoracic

 62304 Lumbrosacral  

 62305  Two or more regions (e.g., lumbar/thoracic, 
cervical/thoracic, lumbar/cervical, lumbar/
thoracic/cervical) 

CPT Changes: An Insider’s View 2015

+ = Add-on code
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• Codes 62302-62305 include both the injection and
radiological supervision and interpretation.

• Codes 62302-62305 are assigned when the same
physician performs the injection and the radiological
supervision and interpretation.

• For myelography procedures where the injection
and radiological supervision and interpretation are
performed by different physicians, see 62284, 72240-
72270.

• Only one code from 62302-62305 can be assigned for
each encounter.

• To assign codes 62302-62305, the injection must be
in the lumbar region, regardless of the region being
viewed. For cervical injection, see 61055.

© 2024 Medtronic



Odontoid fracture dislocation,
open treatment
22318, 22319

CODE CPT DESCRIPTION

NOTES

 22318   Open treatment and/or reduction of odontoid 
fracture(s) and/or dislocation(s) (including os 
odontoideum), anterior approach, including 
placement of internal fixation; without grafting

 22319 With grafting 

CPT Assistant: Nov 99:11, Apr 12: 16, Apr 12:13, Jul 13:3 
CPT Changes: An Insider’s View 2000

+ = Add-on code
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• Report code 22319 when bone grafts are placed to
stabilize the fracture.

• Use of bone graft is coded separately with 22319, using
20930-20939.
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Osteoplastic reconstruction

+63295

CODE CPT DESCRIPTION

NOTES

 +63295   Osteoplastic reconstruction of dorsal spinal
elements, following primary intraspinal procedure 
(list separately in addition to code for primary 
procedure)

CPT Changes: An Insider’s View 2005

+ = Add-on code
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• 63295 is an “add-on” code to be used for osteoplastic
reconstruction commonly performed in pediatric
patients following primary intraspinal procedures. The
standard laminectomy codes include the removal of the
dorsal elements of the spine which are considered part
of the pathological process. However, in the pediatric
population, laminectomy without reconstruction has
been shown to have a high incidence of postoperative
kyphotic spinal deformity.

• The reconstruction involves the posterior (dorsal)
elements of the spinal segment, including the laminae,
spinous process, and ligamentous structures which are
replaced into the spine to recreate normal anatomic
architecture and biomechanical properties.

• Use 63295 in conjunction with 63172, 63173, 63185,
63190, 63200-63290.

• Do not report 63295 in conjunction with 22590- 22614,
22840-22844, 63050, 63051 for the same vertebral
segment.

• +63295 is an “add-on” code which is never used as a
stand-alone code. Code separately in addition to the
primary code. Do not use modifier 51 with this code.
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Osteotomy of spine,
3 column
22206, 22207, +22208

CODE CPT DESCRIPTION

NOTES

 22206   Osteotomy of spine, posterior or posterolateral 
approach, 3 columns, 1 vertebral segment (e.g., 
pedicle/vertebral body subtraction); thoracic

22207 Lumbar

 +22208  Each additional vertebral segment (list separately
in addition to code for primary procedure)

CPT Assistant: Feb 08:9, Jul 13:3

CPT Changes: An Insider’s View 2008

+ = Add-on code
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• Spinal osteotomy procedures are reported when a
portion of the vertebral segment is cut and removed to
re-align the spine and correct deformity.

• A vertebral segment describes the basic constituent
part into which the spine may be divided. It represents
a single complete vertebral bone with its associated
articular processes and laminae.

• Use of bone graft and spinal instrumentation is coded
separately.

• For bone graft, see 20930-20939.

• For spinal instrumentation, see 22840-22855, 22859.

• If arthrodesis is performed with osteotomy of the spine,
it is reported separately along with the code for the 
osteotomy.

• Do not report 22206 in conjunction with 22207.

• Do not report 22206-22208 in conjunction with 22210-
22226, 22830, 63001-63048, 63055-63066, 63075-
63091, 63101-63103, when performed at the same
level.

• +22208 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (22206-22207). Do not use modifier 51
with this code.
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Osteotomy, anterior

22220, 22222, 22224, +22226

CODE CPT DESCRIPTION

NOTES

22220    Osteotomy of spine, including discectomy, anterior 
approach, single vertebral segment; cervical

22222   Thoracic

22224   Lumbar

+22226   Each additional segment (list separately in addition
to code for primary procedure) 

CPT Assistant: Feb 96:6, Feb 02:4, Jul 13:3  

+ = Add-on code
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• Spinal osteotomy procedures are reported when a
portion of the vertebral segment is cut and removed to
re-align the spine and correct deformity.

• If performed by posterior or posterolateral approach,
see 22210-22216.

• A segment describes the basic constituent part into
which the spine may be divided. It represents a single
complete vertebral bone with its associated articular
process and laminae.

• Use of bone graft and spinal instrumentation is coded
separately.

• For bone graft for spinal procedures, see 20930-20939.

• For spinal instrumentation, see 22840-22855, 22859.

• If arthrodesis is performed with osteotomy of the spine,
it is reported separately, along with the code for the
osteotomy.

• +22216 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (22220-22224). Do not use modifier 51
with this code.
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Osteotomy, posterior

22210, 22212, 22214, +22216

CODE CPT DESCRIPTION

NOTES

 22210   Osteotomy of spine, posterior or posterolateral 
approach, 1 vertebral segment; cervical

22212 Thoracic

22214 Lumbar

 +22216  Each additional vertebral segment (list separately
in addition to code for primary procedure)

CPT Assistant: Dec 07:1, Jul 13:3, Dec 14:16

CPT Changes: An Insiders, View, 2008

+ = Add-on code
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• Spinal osteotomy procedures are reported when a
portion of the vertebral segment is cut and removed to
re-align the spine and correct deformity.

• If performed by anterior approach, including
discectomy, see 22220-22226.

• A segment describes the basic constituent part into
which the spine may be divided. It represents a single
complete vertebral bone with its associated articular
process and laminae.

• Use of bone graft and spinal instrumentation is coded
separately.

• For bone graft for spinal procedures, see +20930-
+20939.

• For spinal instrumentation, see 22840-22855, 22859.

• If arthrodesis is performed with osteotomy of the spine,
it is reported separately, along with the code for the
osteotomy.

• + 22216 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (22210-22214). Do not use modi ier 51
with this code.
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Percutaneous laminotomy
for decompression
62287

CODE CPT DESCRIPTION

NOTES

 62287   Decompression procedure, percutaneous, of 
nucleus pulposus of intervertebral disc, any 
method utilizing needle-based technique 
to remove disc material under fluoroscopic 
imaging or other form of indirect visualization, 
with discography and/or epidural injection(s) at 
the treated level(s) when performed, single or 
multiple levels

CPT Assistant: Nov 99:34, Mar 02:11, Oct 10:9, Jul 12:3, Oct 
12:14, Apr 14:11, Mar 15:10. Feb17:12

CPT Changes: An Insider’s View 2000, 2009, 2012, 2017

+ = Add-on code
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• Code 62287 is assigned for decompression of
nucleus pulposus using high velocity water jet, without
laminotomy or removal of posterior elements.

• This code is reported once per session, even when
performed at multiple levels.

• For percutaneous decompression, including discectomy,
with laminotomy or laminectomy see 0274T-0275T.

• For endoscopic lumbar spinal decompression including
discectomy and laminotomy, see 62380.

• For open lumbar discectomy or lumbar discectomy via
a tubular retractor system, (e.g., METRX™ system) see
63030 or 63047.

• Fluoroscopic and CT guidance (77003, 77012) are
included in code 62287 and are not coded separately.

• Do not report 62287 together with percutaneous
aspiration of disc (62267), discography (62290, 72295),
or lumbar injection (62322) when performed at the
same level.
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Percutaneous laminotomy
for decompression
0274T, 0275T

CODE CPT DESCRIPTION

NOTES

 0274T   Percutaneous laminotomy/laminectomy 
(intralaminar approach) for decompression of 
neural elements, (with or without ligamentous 
resection, discectomy, facetectomy and/or 
foraminotomy) any method under indirect image 
guidance (e.g., fluoroscopic, CT), single or 
multiple levels, unilateral or bilateral; cervical or 
thoracic

0275T Lumbar

CPT Assistant: Jan 12:14; Jul 12:3, 4; Feb 17:12 

CPT Changes: An Insider’s View 2012, 2017

+ = Add-on code
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• Codes 0274T-0275T are used for percutaneous
decompression including discectomy, with laminotomy
or laminectomy.

• For percutaneous decompression discectomy via needle
technique without laminotomy, see 62287.

• For endoscopic decompression of the lumbar spine,
including discectomy and laminotomy, see 62380.

• For open decompression of nerve roots or discectomy
via laminotomy or via a tubular retraction system (e.g.,
METRx™), see 63020-63035.

• As status C, code 0274T is contractor priced.

• As status R, there is restricted coverage for code 0275T
for Medicare.
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Percutaneous vertebral augmentation 
using mechanical device
22513, 22514, +22515

CODE CPT DESCRIPTION

NOTES

 22513   Percutaneous vertebral augmentation, including 
cavity creation (fracture reduction and bone 
biopsy included when performed) using 
mechanical device (e.g., kyphoplasty), 1 vertebral 
body, unilateral or bilateral cannulation, inclusive 
of all imaging guidance; thoracic

22514 Lumbar

 +22515  Each additional thoracic or lumbar vertebral body
(list separately in addition to code for primary 
procedure)

CPT Assistant: Jan 15:8

CPT Changes: An Insider’s View 2015, 2017

+ = Add-on code
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• Radiological supervision and interpretation, of any type,
is integral to codes 22513-22515 and is not coded
separately.

• Per NCCI policy, primary codes 22513 and 22514 cannot
be assigned together. The physician may report only one
primary code plus the add-on code for each additional
level, regardless of whether the additional level is
contiguous or not.

• Sacral vertebral augmentation is coded 0200T-0201T.

• Vertebral biopsy and fracture reduction at the same level
are integral and is not coded separately.

• Code +22515 is an add-on code and is never used as a
stand-alone code. It is coded in addition to the primary
code (22513, 22514). Do not use modi ier 51 with 22515.
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Placement of intrafacet implants

0219T, 0220T, 0221T, +0222T

CODE CPT DESCRIPTION

NOTES

 0219T  Placement of posterior intrafacet implant(s) 
unilateral or bilateral, including imaging and 
placement of bone graft(s) or synthetic device(s), 
single level; cervical

0220T Thoracic

0221T Lumbar

 +0222T  Each additional vertebral segment (list separately
in addition to code for primary procedure)

CPT Assistant: Nov 10:8, Jul 11:18

CPT Changes: An Insider’s View 2011

+ = Add-on code
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Do not report 0219T-0221T with any radiological service.

• For arthrodesis by posterior or posterolateral technique,
see 22600-22614.

• Do not report 0219T-0221T with 20930, 20931,22600-
22614, 22840, 22853, 22854, 22859 at the same level.

• +0222T is an “add-on” code which is never used as a
stand-alone code. Code separately in addition to the
primary code (0219T, 0220T, 0221T). Do not use modifier
51 with this code.

• As status C, codes 0219T, 0220T, 0221T and0222T are
contractor priced.
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Platelet rich plasma

0232T

CODE CPT DESCRIPTION

NOTES

0232T    Injection(s), platelet rich plasma, any site, 
including image guidance, harvesting and 
preparation when performed.

CPT Assistant: Oct 10:8, Dec 10:8, May 12:11, Oct 12:14

CPT Changes: An Insider’s View 2011

+ = Add-on code

 page 66 of 85 

• Code 0232T includes bone marrow aspiration. Do not
assign codes 38220, 38222 separately.

• Do not report 0232T in conjunction with 20550, 20551,
20600-20611, 20926, 36415, 36592, 76942, 77002,
77012, 77021, 86965, 0481T.

• As status C, code 0232T is contractor priced.
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Radiology, fluoroscopy

77002, 77003

CODE CPT DESCRIPTION

 +77002-26  Fluoroscopic guidance for needle
placement (e.g., biopsy, aspiration, 
injection, localization device) (List separately 
in addition to code for primary procedure.)

 +77003-26  Fluoroscopic guidance and localization
of needle or catheter tip for spine or 
paraspinous diagnostic or therapeutic 
injection procedures (epidural or 
subarachnoid) (List separately in addition to 
code for primary procedure.)

NOTES

CPT Assistant: Feb 07: 11, Mar 07: 7; May 07: 1, Jun 07: 10; 
Jul 08: 9. Aug 08. 7; Dec 08: 9; Dec 09: 12; Feb 10: 6, Feb 
10: 12: Apr 11: 12, Feb 12: 11; May 10: 10; Aug 10: 8; Oct 
10: 14, Nov 10: 3; Dec 10: 14; Jan 11:8; Feb 11: 4; Mar 11: 
7; Jul 11: 17: Apr 12:19; Jun 12: 12; Jun 12: 14; Jul 12: 3, 5, 
6; Sep 12: 14: Nov 12: 3: Dec 12:9; Nov 13: 9; Dec 13: 14: 
Jul 15: 8: Aug 15: 6; Jan 16: 9, 12; Jun 16: 3, Sep 16: 10, 
Jun 17: 10; May 17: 3, Nov 17:8; Dec 17:13

CPT Changes: An Insider’s View 2007, 2010, 2011, 2012, 
2017

+ = Add-on code
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• Modifier 26 is appended to report the professional
component.

• +77002 and +77003 are “add-on” codes which are never
used as stand-alone codes. Code separately in addition
to the primary code. Do not use modifier 51 with these
codes.

• For spinal and related procedures, primary procedures
for +77002 are needle bone biopsy (20220, 20225)
and primary procedures for +77003 are percutaneous
aspiration (62267) and lumbar injection for CT (62284).

• Per MUE policy, codes +77002 and +77003 should be
reported once per patient encounter.
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Reinsertion of instrumentation

22849

CODE CPT DESCRIPTION

NOTES

22849	 		 	Reinsertion	of	spinal	fixation	device

CPT	Assistant:	Feb	96:6,	Sep	97:8,	Feb	02:6,	Nov	02:3,	
Oct	11:10,	Jun	12:11,	Jul	13:3,	May	16:13	Jun	17:10

+ = Add-on code

 page 68 of 85 

• Code	22849	can	be	reported	when	old	instrumentation
is	removed	and	replaced	at	the	exact	same	level.

• Codes	22850,	22852,	and	22855	for	removal	of
instrumentation	should	not	be	reported	separately
with	reinsertion	code	22849	when	performed	at	the
same	level.

• When	old	instrumentation	is	removed	and	new
instrumentation	is	placed,	extending	to	levels	which
include	all	or	part	of	the	previously	instrumented
segments,	only	codes	for	inserting	the	new
instrumentation	(22840-22848)	are	reported.	Reinsertion
code	22849	is	not	reported	separately.

• Code	22849	is	not	used	for	replacement	of	an
intervertebral	fusion	device.
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Reomoval of spinal instrumentation

22850, 22852, 22855

CODE CPT DESCRIPTION

NOTES

22850  Removal of posterior nonsegmental 
instrumentation (e.g.,Harrington rod)

22852 Removal of posterior segmental instrumentation

22855 Removal of anterior instrumentation

CPT Assistant: Feb 96:6, Sep 97:8, Feb 02:6, Nov 02:2, 
May 06:16, Jun 12:11, Jul 13:3, May 16:13, Jun17:10

+ = Add-on code

 page 69 of 85 

• Segmental instrumentation is defined as fixation at
each end of the construct and at least one additional
interposed bony attachment.

• Non -segmental instrumentation is define as fixation
at each end of the construct and may span several
vertebral segments without attachment to the intervening
segments.

• Codes 22850, 22852. and 22855 for removal of
instrumentation should not be reported separately with
reinsertion code 22849 when performed at the same
spinal level.

• Code 22850 includes removal of instrumentation as well
as any clamps, plates, screws and wires.
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Repair of dural leak and dural graft

63707, 63709, 63710

CODE CPT DESCRIPTION

NOTES

 63707	 	Repair	of	dural/cerebrospinal	fluid	leak,	not	
requiring laminectomy

 63709	 	Repair	of	dural	/cerebrospinal	fluid	leak	or	
pseudomeningocele,	with	laminectomy	

 63710	 Dural	graft,	spinal

CPT	Changes:	An	Insider’s	View	2002

+ = Add-on code
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• Report	63709	if	a	laminectomy	is	required	to	correct	a
pseudomeningocele.

• Per	NCCI	policy,	if	a	dural	(cerebrospinal	fluid)	leak
occurs	during	a	spinal	procedure,	repair	of	the	dural
leak	is	integral,	and	code	63707	or	63709	should	not	be
reported	separately	for	the	repair.

• For	laminectomy	and	section	of	dentate	ligaments,	with
or	without	dural	graft,	cervical,	see	63180,	63182.
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Revision or removal, total disc 
arthroplasty, cervical
22861, 22864, +0098T, +0095T

CODE CPT DESCRIPTION

NOTES

 22861  Revision including replacement of total disc 
arthroplasty (artificial disc) anterior approach, 
single interspace; cervical

 +0098T  Revision including replacement of total disc
arthroplasty (artificial disc) anterior approach, 
each additional interspace, cervical (list 
separately in addition to code for primary 
procedure)

 22864  Removal of total disc arthroplasty (artificial disc) 
anterior approach, single interspace; cervical 

 +0095T   Removal of total disc arthroplasty (artificial disc)
anterior approach. each additional interspace, 
cervical (list separately in addition to code for 
primary procedure)

CPT Assistant: Jun 05:6, Feb 06:1 

CPT Changes: An Insider’s View 2006, 2009

+ = Add-on code
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• Total disc arthroplasty is performed on patients with
degenerative disc disease. In a total disc arthroplasty, the
degenerated disc is replaced with an artificial disc. This
technique is an alternative to spinal fusion.

• Use +0098T in conjunction with 22861.

• Use +0095T in conjunction with 22864.

• Code 22861 is assigned for replacement of a previously
placed device including removal of the old device and
insertion of the new device. Code 22864 is assigned
when a previously placed device is removed, e.g., for
infection, and is not replaced.

• Do not report 22861 in conjunction with spinal
instrumentation codes 22845, 22853, 22854. and 22859,
removal code 22864, or discectomy code 63075, when
performed at the same level.

• These codes include fluoroscopy when performed.

• Do not report 22861 or 22864 in conjunction with 69990.

• As status C, codes +0098T and +0095T are contractor
priced.
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Sacroplasty

0200T, 0201T

CODE CPT DESCRIPTION

NOTES

02001     Percutaneous sacral augmentation (sacroplasty), 
unilateral injection(s), including the use of a 
balloon or mechanical device. when used, 1 or 
more needles, includes imaging guidance and 
bone biopsy when performed

0201T    Percutaneous sacral augmentation (sacroplasty), 
bilateral injection(s), including the use of a balloon 
or mechanical device, when used, 2 or more 
needles, includes imaging guidance and bone 
biopsy when performed

CPT Assistant: Jan 15:8; Apr 15:8; Dec 15:18,19 PT 
Changes: An Insider’s View 2010, 2015, 2017

+ = Add-on code
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• Radiological supervision and interpretation is integral to
codes 0200T-0201T and is not coded separately.

• Vertebral biopsy is integral and is not coded separately

• For sacral vertebroplasty, see 22511.

• For percutaneous vertebral augmentation of thoracic and
lumbar regions, see 22513-22515.

• As status C. codes 0200T and 0201T are contractor
priced.
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Tongs, frames, halo, application and removal

20660, 20661, 20662, 20665

CODE CPT DESCRIPTION

 20660  Application of cranial tongs, caliper, or 
stereotactic frame, including removal (separate 
procedure) 

 20661 Application of halo, including removal; cranial 

 20662 Application of halo, including removal; pelvic 

 20665  Removal tongs or halo applied by another 

NOTES

CPT Assistant: Jun 96:10; Nov 97: 14; Jan 06:46; Dec 06:10; 
Feb 08:8; Jul 08:10; Nov 09:6; Apr 12:11, 12; Aug 12:14

CPT Changes An Insider’s View: 2008, 2013

• As a separate procedure, code 20660 is by definition a
component of a more complex service, and usually is not
identified separately. When performed alone, and for a
specific documented purpose, it may be reported.

• Code 20660 includes removal by the same physician.

• For removal of tongs or halo applied by another
physician, see 20665.
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Total disc arthroplasty, cervical

22856, +22858, 0375T

CODE CPT DESCRIPTION

NOTES

 22856	 	Total	disc	arthroplasty	(artificial	disc),	anterior	
approach,	including	discectomy	with	end	plate	
preparation	(includes	osteophytectomy	for	
nerve	root	or	spinal	cord	decompression	and	
microdissection),	single	interspace,	cervical	

 +22858	 	Second	level,	cervical	(list	separately	in	addition	to
code	for	primary	procedure)

0375T	 	Total	disc	arthroplasty	(artificial	disc),	anterior
approach,	including	discectomy	with	end	plate	
preparation	(includes	osteophytectomy	for	
nerve	root	or	spinal	cord	decompression	and	
microdissection),	cervical,	three	or	more	levels

CPT	Assistant:	Apr	15:7,	11	CPT	

Changes:	An	Insider’s	View	2009,	2015

+ = Add-on code
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• Total	disc	arthroplasty	is	performed	on	patients	with
degenerative	disc	disease.	In	a	total	disc	arthroplasty,	the
degenerated	disc	is	replaced	with	an	artificial	disc.	This
technique	is	an	alternative	to	spinal	fusion.

• Total	disc	arthroplasty	procedures	inherently	include
preparation	of	the	interspace	(22554),	anterior
instrumentation	(22845),	intervertebral	device placement
(22853,22854,22859)	and	cervical	anterior discectomy
with	decompression	and	osteophytectomy (63075),
which	should	not	be	reported	separately	when
performed	at	the	same	level.

• 22856	and	22858	include	fluoroscopy	and	use	of	an
operating	microscope	when	performed.

• Codes	22856	and	+22858	are	assigned	for	total	cervical
disc	arthroplasty	performed	on	up	to	two	levels.

• Code	0375T	is	a	stand-alone	code	and	is	assigned	for
total	cervical	disc	arthroplasty	performed	on	three	or
more	levels.

• Do	not	report	+22858	in	conjunction	with	0375T	when
performed	at	the	same	level.

• As	status	C,	code	0375T	is	contractor	priced.
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Total disc arthroplasty, lumbar

22857, 22862, 22865, 
+0163T, +0164T, +0165T

CODE CPT DESCRIPTION

NOTES

22857	 	 	Total	disc	arthroplasty	(artificial		disc),	anterior	
approach,including	discectomy	to	prepare	
interspace	(other	than	for	decompression),	single	
interspace,	lumbar

+0163T 	 	Total	disc	arthroplasty	(artificial	disc),	anterior
approach,	including	discectomy	to	prepare	
interspace	(other	than	for	decompression),	each	
additional	interspace,	lumbar

22862	 	 	Revision	including	replacement	of	total	disc	
arthroplasty	(artificial	disc)	anterior	approach,	
single	interspace;	lumbar

+0165T		 	Revision	including	replacement	of	total	disc
arthroplasty	(artificial	disc),	anterior	approach,	
each	additional	interspace,	lumbar

22865	 	 	Removal	of	total	disc	arthroplasty	(artificial	disc),	
anterior	approach,	single	interspace;	lumbar

+0164T		 	Removal	of	total	disc	arthroplasty	(artificial	disc),
anterior	approach,	each	additional	interspace,	
lumbar

CPT	Assistant:	Jun	07:1	

CPT	Changes:	An	Insider’s	View	2007,	2009			

+ = Add-on code
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• Codes	22857	and	22862	include	codes	22558	(anterior
fusion),	22845	(instrumentation),	22853,22854,	and
22859	(biomechanical	device),	and	49010	(exploration	of
the	retroperitoneal	area)	which	should	not	be	reported
separately	when	performed	at	the	same	level.

• Code	22865	also	includes	code	49010	which	should	not
be	reported	separately.

• Spinal	cord	or	nerve	root	decompression	should	be
reported	with	codes	63001-63048.

• Fluoroscopic	imaging	is	not	reported	separately	for
arthroplasty	procedures.

• Code	22865	should	not	be	reported	in	addition	to	code
22862,	as	removal	is	inherent	to	replacement.

• Code	0163T	is	an	“add-on”	to	22857	and	is	used	to
report	the	placement	of	one	or	more	lumbar	artificial
discs	in	additional	interspaces.

• Code	0164T	is	an	“add-on”	to	22865	and	is	used
to	report	the	removal	of	lumbar	artificial	discs	from
additional	interspaces.

• Code	0165T	is	an	“add-on”	to	22862	and	is	used	to
report	the	revision	of	previously	placed	artificial	discs	in
additional	interspaces.

• As	status	R,	there	is	restricted	coverage	for	codes	22857,
22862,	and	22865	for	Medicare.

• As	status	C,	codes	0163T,	0164T	and	0165T	are
contractor	priced.
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Vertebral corpectomy 
(lateral extracavitary approach)
63101, 63102, +63103

CODE CPT DESCRIPTION

NOTES

 63101  Vertebral corpectomy (vertebral body resection), 
partial or complete, lateral extracavitary approach 
with decompression of spinal cord and/or nerve 
root(s); (e.g., for tumor or retropulsed boned 
fragments); thoracic, single segment

 63102 Lumbar, single segment 

 +63103  Thoracic or lumbar, each additional segment
(list separately in addition to code for primary 
procedure.)

CPT Assistant: Oct 09:9, 14; Jul 13:3

CPT Changes: An Insider’s View 2004

+ = Add-on code
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• The term ‘partial” in the code description represents
removal of a substantial portion of the vertebral body.
For a procedure to be coded as a thoracic or lumbar
corpectomy, at least one-third of the vertebral body must
be resected.

• The lateral extracavitary approach is performed with a
posterior incision, requiring resection of the pleura, and
the peritoneum, and removal of rib and the transverse
process of the vertebral body to gain a lateral view of the
vertebral body.

• +63103 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (63101, 63102). Do not use modifier 51
with this code.
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Vertebral corpectomy for  
excision of lesion (extradural)
63300, 63301, 63302, 63303

CODE CPT DESCRIPTION

NOTES

63300  Vertebral corpectomy (vertebral body resection), 
partial or complete, for excision of intraspinal 
lesion, single segment; extradural, cervical

63301  Vertebral corpectomy (vertebral body resection), 
partial or complete, for excision of intraspinal 
lesion, single segment; extradural, thoracic by 
transthoracic approach

63302  Vertebral corpectomy (vertebral body resection), 
partial or complete, for excision of intraspinal 
lesion, single segment; extradural, thoracic by 
thoracolumbar approach

63303  Vertebral corpectomy (vertebral body resection), 
partial or complete, for excision of intraspinal 
lesion, single segment; extradural, lumbar, or 
sacral, by transperitoneal or retroperitoneal 
approach

CPT Assistant: Feb 02:4, Jul 13:3

+ = Add-on code
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The term “partial” in the code description represents 
removal of a substantial portion of the vertebral body. For 
a procedure to be coded as a cervical corpectomy, one 
half of the vertebral body must be resected.

• For a procedure to be coded as a thoracic or lumbar
corpectomy, one third of the vertebral body must be
removed.

• These codes are for excision of a lesion from one
vertebral segment.

• If performed on more than one segment, use +63308
for each additional segment. +63308 is an add-on
code, so modifier 51 does not apply.

• A segment describes the basic constituent part into
which the spine may be divided. It represents a single
complete vertebral bone with its associated articular
process and laminae.

• For vertebral corpectomy for excision of lesion,
intradural, see 63304-63308.

• For vertebral corpectomy for decompression, see
63081-63103.

• If followed by arthrodesis, see 22548-22585.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.
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Vertebral corpectomy for  
excision of lesion (intradural)
63304, 63305, 63306, 63307, +63308

CODE CPT DESCRIPTION

NOTES

63304   Vertebral corpectomy (vertebral body resection), 
partial or complete, for excision of intraspinal 
lesion, single segment; intradural, cervical

63305 Intradural, thoracic by transthoracic approach

63306 Intradural, thoracic by thoracolumbar approach

63307  Intradural, lumbar, or sacral, by transperitoneal or 
retroperitoneal approach

 +63308  Each additional segment (list separately in addition
to code for single segment)

CPT Assistant: Feb 02:4, Jul 13:3

+ = Add-on code
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The term “partial” in the code description represents 
removal of a substantial portion of the vertebral body. For 
a procedure to be coded as a cervical corpectomy, one 
half of the vertebral body must be resected. 

• For a procedure to be coded as a thoracic or lumbar
corpectomy, one third of the vertebral body must be
removed.

• These codes are for excision of a lesion from one
vertebral segment.

• If performed on more than one segment, use +63308
for each additional segment.

• +63308 is an add-on code, so modifier 51 does
not apply.

• A segment describes the basic constituent part into
which the spine may be divided. It represents a single
complete vertebral bone with its associated articular
process and laminae.

• For vertebral corpectomy for excision of lesion,
extradural, see 63300-63303.

• For vertebral corpectomy for decompression, see
63085-63103.

• If followed by arthrodesis, see 22554-22585.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.
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Vertebral corpectomy,  
anterior approach, cervical
63081, +63082

CODE CPT DESCRIPTION

NOTES

63081  Vertebral corpectomy (vertebral body resection), 
partial or complete, anterior approach, with 
decompression of spinal cord and/or nerve root(s); 
cervical, single segment

+63082  cervical, each additional segment (list separately in
addition to code for primary procedure)

CPT Assistant: Spring 93:37, Feb 02:4, Jul 13:3, 
Jun15:10, Apr 16:8

CPT Changes: An Insider’s View 2012

+ = Add-on code
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The term “partial” in the code description represents 
removal of a substantial portion of the vertebral body. For 
a procedure to be coded as a cervical corpectomy, half of 
the vertebral body must be resected.

• Typically, the corpectomy includes discectomy above
and below, which is integral and not coded separately.

• For vertebral corpectomy for excision of intraspinal
lesion, see 63300-63308.

• For transoral approach, see 61575, 61576.

• If followed by anterior arthrodesis, see 22554-22585.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

• + 63082 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (63081). Do not use modifier 51 with this
code.
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Vertebral corpectomy, thoracolumbar approach,
lower thoracic or lumbar
63087, +63088

CODE CPT DESCRIPTION

NOTES

 63087   Vertebral corpectomy (vertebral body resection), 
partial or complete, combined thoracolumbar 
approach, with decompression of spinal cord, 
cauda equina or nerve root(s); lower thoracic, or 
lumbar; single segment

 +63088  Each additional segment (list separately in
addition to code for primary procedure)

CPT Assistant: Spring 93:37, Feb 02:4, Jul 13:3, Apr 16:8

CPT Changes: An Insider’s View 2002

+ = Add-on code
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• The term “partial” in the code description represents
removal of a substantial portion of the vertebral body.
For a procedure to be coded as a thoracic or lumbar
corpectomy, one-third of the vertebral body must be
resected.

• Typically, the corpectomy includes discectomy above
and below, which is integral and not coded separately.

• For vertebral corpectomy for excision of intraspinal
lesion, see 63300-63308.

• If followed by arthrodesis, see 22554-22585.

• When two surgeons work together as primary surgeons,
append modifier 62 to the procedure code and any
associated add-on codes.

• + 63088 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (63087). Do not use modifier 51 with this
code.
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CODE CPT DESCRIPTION

NOTES

 63090   Vertebral corpectomy (vertebral body resection), 
partial or complete, transperitoneal or 
retroperitoneal approach with decompression of 
spinal cord, cauda equina or nerve root(s), lower 
thoracic, lumbar, or sacral; single segment

 +63091  Each additional segment (list separately in
addition to code for primary procedure)

CPT Assistant: Spring 93:37, Mar 96:6, Feb 02:4, 
Jul 13:3, Apr 16:8 
CPT Changes: An Insider’s View 2002

+ = Add-on code
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• The term “partial” in the code description represents
removal of a substantial portion of the vertebral body.
For a procedure to be coded as a thoracic or lumbar
corpectomy, at least one-third of the vertebral body must
be resected.

• Typically, the corpectomy includes discectomy above
and below, which is integral and not coded separately.

• For vertebral corpectomy for excision of intraspinal
lesion, see 63300-63308.

• If followed by arthrodesis, see 22548-22812.

• When two surgeons work together as primary surgeons,
append modifier 62 to the procedure code and any
associated add-on codes.

• + 63091 is an “add-on” code which is never used as a
stand-alone code. Code separately, in addition to the
primary code (63090). Do not use modifier 51 with
this code.

Vertebral corpectomy, transperitoneal
or retroperitoneal approach
63090, +63091
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Vertebral corpectomy,
transthoracic approach,
thoracic
63085, +63086

CODE CPT DESCRIPTION

NOTES

 63085  Vertebral corpectomy (vertebral body resection), 
partial or complete, anterior approach, with 
decompression of spinal cord and/or nerve root(s); 
thoracic, single segment

 +63086  Thoracic, each additional segment (list separately
in addition to code for primary procedure)

CPT Assistant: Spring 93:37, Feb 02:4, Jul 13:3. Apr 16:8

CPT Changes: An Insider’s View, 2002

+ = Add-on code
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• The term “partial” in the code description represents
removal of a substantial portion of the vertebral body.
For a procedure to be coded as a thoracic corpectomy,
one-third of the vertebral body must be resected.

• Typically, the corpectomy includes discectomy above
and below, which is integral and not coded separately.

• For vertebral corpectomy for excision of intraspinal
lesion, see 63300-63308.

• If followed by arthrodesis, see 22554-22585.

• When two surgeons work together as primary
surgeons, append modifier 62 to the procedure code
and any associated add-on codes.

• + 63086 is an “add-on” code which is never used as
a stand-alone code. Code separately, in addition to
the primary code (63085). Do not use modifier 51 with
this code.
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Vertebral fracture, closed treatment

22310, 22315

CODE CPT DESCRIPTION

NOTES

22310  Closed treatment of vertebral body fracture(s), 
without manipulation, requiring and including 
casting or bracing

22315  Closed treatment of vertebral fracture(s) and /or 
dislocation(s) requiring casting or bracing, with and 
including casting and/or bracing by manipulation 
or traction

CPT Assistant: Apr 12:11, Jun 12:10, Jul 13:3, Jul 14:8 

CPT Changes: An Insider’s View, 2011

+ = Add-on code
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• Report 22310 if the fracture is located in the vertebral
body.

• When open treatment of vertebral fracture and/or
dislocation is performed, see 22325-22327.

• For re-reduction performed by the same physician, use
22315 and modifier 76 if performed within the global
period.

• Do not report 22310 or 22315 for closed treatment or
vertebral fracture in conjunction with vertebroplasty
codes 22510-22512 or kyphoplasty codes 22513-22515
when performed at the same level.

• Code 22310 requires the physician to be present
during application of the brace.

• Closed treatment of a vertebral process fracture is
reported with an Evaluation and Management code.
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Vertebral fracture open treatment,
posterior approach

22325, 22326, 22327, +22328

CODE CPT DESCRIPTION

NOTES

22325  Open treatment and/or reduction of vertebral 
fracture(s) and/or dislocation(s) posterior approach, 
1 fractured vertebra or dislocated segment; lumbar

22326 Cervical

22327 Thoracic

 +22328  Each additional fractured vertebra or dislocated
segment (list separately in addition to the primary 
procedure)

CPT Assistant: Feb 96:6, Sep 97:8, Jun 12:10, Jul 13:3, 
Aug 17:9

+ = Add-on code
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• A segment describes the basic constituent part into
which the spine may be divided. It represents a single
complete vertebral bone with its associated articular
process and laminae.

• For re-reduction performed by the same physician, use
the appropriate code and modifier 76, if performed
within global period.

• For decompression of spine following fracture, without
open fracture reduction, see 63001-63091.

• If arthrodesis is performed with open treatment of
vertebral fracture, it is reported separately (see 22548-
22632) along with the code for fracture treatment.

• If spinal instrumentation is performed, it is reported
separately in addition to the code for the fracture. See
22840-22855, 22859.

• + 22328 is an “add-on” code, which is never used as
a stand-alone code. Code separately in addition to
the primary code (22325-22327). Do not use modifier
51 with this code. For treatment of vertebral fracture
by anterior approach, see corpectomy codes 63081-
63091 plus arthrodesis, bone graft and instrumentation
codes.

• The open fracture reduction codes include
laminectomy and discectomy. A decompression code
is not reported separately.
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Vertebroplasty

22510, 22511, +22512

CODE CPT DESCRIPTION

NOTES

 22510  Percutaneous vertebroplasty (bone biopsy 
included when performed), 1 vertebral body, 
unilateral or bilateral injection, inclusive of all 
imaging guidance; cervicothoracic

 22511 Lumbosacral

 +22512  Each additional cervicothoracic or lumboscral
vertebral body (list separately in addition to code 
for primary procedure)

CPT Assistant: Jan15:8, Apr 15:8

CPT Changes: An Insider’s View, 2015, 2017

+ = Add-on code
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• Radiological supervision and interpretation, of any type,
is integral to codes 22510-22512 and is not coded
separately.

• Per NCCI policy, primary codes 22510 and 22511
cannot be assigned together. The physician may report
only one primary code plus the add-on code 22512 for
each additional level, regardless of whether the
additional level is contiguous or not.

• Sacral vertebroplasty can only be coded once per
encounter and uses code 22511.

• Vertebral biopsy is integral and is not coded separately.

• For percutaneous vertebral augmentation
(Kyphoplasty), see codes 22513-22515.

• Code +22512 is an add-on code and is never used as a
stand-alone code. It is coded in addition to the primary
code (22510, 22511). Do not use modi ier 51 with
+22512.
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